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A01_007

A2300T1-UTR_4
(AB00337)

CYLINDER BLOCK

Year/Month

2022-12-15
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A01 —007 Year/Month
A2300T1-UTR 4 CYLINDER BLOCK
(AB00337) 2022-12-15
=¥ FEH= R =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00004707B HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
1 |EA00004707A HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
2 |HRAO103100A9 |HZIEHEZZTH(A2300)  |BLOCK ASSY, CYLINDER 1
3 |HRA0103101C0 |&MEIHEE BLOCK, CYLINDER 1 |NONE
3 |HRAO0103101F0 HIUGQEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101B0 |&ZIHEE BLOCK, CYLINDER 1 |NONE
3 |HRAO103101EO HIUGEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101D0 |&ZIHEE BLOCK, CYLINDER 1 |NONE
3 |HRA0103101HO |&EZIHEE BLOCK, CYLINDER 1 |NONE
4 |HRA0100102B3 [HI{& (1) CAP,MAIN BEARING 1
5 |HRA0100103B3 |HIO{&ZH(2) CAP,MAIN BEARING 4
6 |HRA0100104A4 |SEMH|OZ ) SCREW,HEXFLANGEHEADCAP 10 | M12X1.5X75
6 |HRA0100104B4 EEMHHE) SCREW,HEX FLANGE HEAD CAP 10 IM12X1.5
7 122351-030010 Axglhl PIN, SPRING (3-01) 1 |D3X10
8 |HRUO100105A3 |BA|(Z=) BUSH, CAM SHAFT 1
9 |27241-300000 HHE21 30 PLUG (D30) 8 [D30XT1.6
10 [HM23030000A4 |E21(553|H) PLUG 1 |NPTF1"
11 [HTO1010300A4  [Elol=l S22 (PT 174" PLUG PIPE 3 [PT 1/4"
11 |HRAO100108A4 |576,ALLE2 112 PLUG,EXPANSION 3
12 [27231-500000 HAEEH 50 PLUG,EXPANSION 1 |D50XT2.0
13 [23871-010000 HolmEe1 PLUG 1 |PT1/8
14 [23871-020000 Bl O|HZ2{1(PT1/4) Plug, Pipe 1 |PT1/4
15 |HRAO100800A4 |HE(2¢) PIN,OIL 1
16 |HRA0201100A4 |3 T PIN,GUIDE 2
17 |HRT0300500A4 |23 PLUG,EXPANSION 1 (D10
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A02_005

A2300T1-UTR_4
(AB00337)

DRIVE PULLY

Year/Month

2022-12-15




-10 -

A02_005

Year/Month
A2300T1-UTR_4 DRIVE PULLY
(AB00337) 2022-12-15
2EEHZ =9 =9 & 4 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
HRUO140100A3 V-Zg| V-PULLEY 1
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A03—004 Year/Month
API00TI-UTR 4 CRANK SHAFT PULLEY
(AB00337) 2022-12-15
4
1
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A03—004 Year/Month
A2300T1-UTR 4 CRANK SHAFT PULLEY
(AB00337) 2022-12-15
wd|  REWS Zq Zqy = H) 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |HRU0020100C2 |V-EZ|AHIx) PULLEY, CRANKSHAFT 1
1 [HRUO0020100B2 V-Z2| - A2300 EHEE PULLEY,CRANKSHAFT 1
2 [HRAO800800A4 HetM(VEL) WASHER,PLAIN 1 |T8.0
3 [HH09090000A4 EEWV-EL)) SCREW,HEXFLANGEHEADCAP 1 |M14X1.5X30
4 122512-070140 230,ALLZ2t0| Y7|0|(7%7*14) KEY, SLIDING (07-14) 1 | 7X7X14
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A04_005

A2300T1-UTR_4
(AB00337)

GLOW PLUG ASS'Y OPTION

Year/Month

2022-12-15
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A04_005

. Year/Month
A2300T1-UTR 4 GLOW PLUG ASS'Y OPTION
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HK15170000A4 ogEz1 GLOW PLUG 4
2 [HAO0000920A Hi M H HARNESS H 1
HRA1801300A4 |HYEHOIEE2{1) CONNECTORELECTRICAL 1 {120
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A05_005

A2300T1-UTR_4
(AB00337)

CRANK SHAFT ASS'Y OPTION

Year/Month

2022-12-15
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S CRANK SHAFT ASS'Y OPTION rear/Month
A2300T1-UTR_4
(AB00337) 2022-12-15
wd|  EEHS g Zg +g| 74 Zin}
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 [EAO00004512A AW I=XT CRANKSHAFT ASS'Y 1
2 [HRAO800101EO aYyazx CRANKSHAFT 1
2 |HRA0800101D0 ayazx CRANKSHAFT 1
3 [22512-070140 230,ALLZ2t0| Y7|0|(7%7*14) KEY, SLIDING (07-14) 1 | 7X7X14
4 |HRAO0800200A3 |[229ALLZAZA7|O GEAR.CRANK SHAFT 1
5 [HRAO0800400A3 HEHATLZT|0(A) GEAR,BALANCERDRIVEN 1
6 [24190-080002 Z1/4 Ball, Steel 1 11/4
7 |HRAO100201A3 233,ALL, Ol 21 0] & (&) BEARING,MAIN (UPPER) 5
8 |HRAO100202A3 234,ALL, Ol 21 0] & (3 BEARING,MAIN (LOWER) 5
9 [HRAO100301A3 236,ALL A2 A EH| 0] 2 (A (TLTPRPUE?J) PG CRATISTATT 2
10 | HRAO100302A3 237 AL A 2|~ EH]0{ 2(5h THRUST BEARING, CRANKSHAFT >

(LOWER)
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A06_006

A2300T1-UTR_4
(AB00337)

BREATHER OPTION

Year/Month

2022-12-15
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A06_006

Year/Month
A2300T1-UTR 4 BREATHER OPTION
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 [HLTO501000A4 243 ALL EE|Q=ZA HOSE,PLAIN 1
2 123080-021000 244,A202322, S A2 YT CLAMP,VBAND 1
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A07_005

A2300T1-UTR_4
(AB00337)

CAMSHAFT

Year/Month

2022-12-15
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A07—005 Year/Month
A2300T1-UTR 4 CAMSHAFT
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HH08060000B4 246,ALLENH TAPPET, VALVE 8
2 |HRA0700200B4 247 ALLZEAZE ROD,PUSH 8
3 | EA00006025A M=xzh CAM SHAFT ASS'Y 1
4 | EA00005922A HZ5(T5_4A) CAMSHAFT(TS_4A) 1
5 [HRAO0700302A3 250,ALLZA=7|04 GEAR,CAMSHAFT 1
6 [22512-070140 230,ALL,Z210|Y7|0|(7+7+14) KEY, SLIDING (07-14) 1 | 7X7X14
7 |HRAO0700304A4 AHAEH|OE (?:*.l —f—) Bearing, Camshaft Thrust 1
8 |26106-080202 SZEMXEE SQR FLANGE BOLT 2 | M8XP1.25X20
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A08_006

A2300T1-UTR_4
(AB00337)

ALTERNATOR

Year/Month

2022-12-15
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A08—006 Year/Month
A2300T1-UTR 4 ALTERNATOR
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | EA00004190B 2™ 7| = EH(12V-70A) ALTERNATOR ASS'Y(12V-70A) 1
1 | EA00004190A 2™ 7| = EH(12V-70A) ALTERNATOR ASS'Y(12V-70A) 1
2 |26106-081052 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 1 | M8X1.25X105
3 [HN21240000B4 | AL O|A SPACER, ALTERNATOR 1 |D8.3xD15.3
3 |HN21240000A4 |2HO|A SPACER ALTERNATOR 1 |D8.3XD15.3
4 [22137-080000 QFAM8 WASHER, PLAIN (& 08) 1 (M8
5 [22217-080000 ATEIQIMS WASHER, SPRING (® 08) 1 (M8
6 [26716-080002 |FZHE NUT,HEX (D8) 1 |M8xP1.25
7 |RR15170000A4 QtA 8.5x20x3.2 WASHER 8.5X20X3.2 1 |T3.2x20x20
7 |RR15170000B4 QFA 8.5x20%3.2 WASHER 8.5X20X3.2 11723
8 |26013-080302 QIMZE S ZEE(+SW) | HEX BOLT W/WASHER 1 | M8XP1.25X30




- 23 -

A09 003 Year/Month

A2300T1-UTR 4 COOLING WATER PUMP
EEERTE 2022-12-15
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A09—003 Year/Month
A2300T1-UTR 4 COOLING WATER PUMP
(AB00337) 2022-12-15
=¥ FEH= =43 =49 =¥ 74 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |EA00006114B WZtm o Xt WATER PUMP ASS'Y 1
1 |EA00006114A WZtm o Xt WATER PUMP ASS'Y 1
2 |24341-000280 446,ALL,0-S-28 O-RING, FIX (®28) 1 |S28
3 |HRA1200200A3 |zt HZ JpAZN GASKET WATERPUMP 1 1T05
3 |HRA1200200B3 | IfZ(CWPHHLIZH) GASKET, WATER PUMP 1 |T05
4 | EA00004306B HEZX™EHE I BRACKET, ALTERNATOR 1 176.0
4 | EA0O0004306A HEZX™EHEI|Z BRACKET, ALTERNATOR 1 176.0
5 126106-080602 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 1 | M8XP1.25X60
6 |26106-080552 SLUZUXEE HEX FLANGE BOLT (D80) 3 | M8XP1.25X55
7 |HK10030000A3 260,ALL A 2 AEH THERMOSTAT 1
8 [HA10670000B4 MEAEL F{H TtAZ GASKET,THERMOSTAT 1 |705
8 |HA10670000C4 |HHIHZ GASKET,WATER PUMP 1 {105
9 |HC09160000B4 FH (A HAELE) COVER, THERMOSTAT 1
10 [26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 2
11 [HH12190000A3 |=MAM WATER TEMP SENSOR 1
12 [23414-100014 =g kA PACKING,COPPER 1 |M10
13 |HH12210000A3 | MIA{ (0|0 8| &) SENSOR GLOW PLUG 1
14 |23414-160000 =g kA WASHER,SEALING 1 |M16
15 | CEE2080000A4 902 H3/8-126 ELBOW,PLAINUNION 1
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Year/Month

A10_008
A2300T1-UTR 4 COOLING FAN SPACER
(AB00337) 2022-12-15
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Al 0—008 Year/Month
A2300T1-UTR 4 COOLING FAN SPACER
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |EA00004571A A0 O A (1B 2F2ll) COOLING SYSTEM 1
2 |26106-080302 SZEUWHXEE HEX BOLT, FLANGE 4 |M8XP1.25X30
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A11_007

A2300T1-UTR_4
(AB00337)

INJECTOR

Year/Month

2022-12-15
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Al 1—007 Year/Month
A2300T1-UTR 4 INJECTOR
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00000642A HBEARE RS (UT7|R) INJECTOR 4
1 |EA00000642B AERAIYEE X3 INJECTOR 4
2 [HRA0405000A4 |<Z AL O|M SPACER, FUEL INJECTOR 4 |T08
3 |HRA0404900A4  |464ALL ST (=F) SEAL,INJECTOR 4 [T15
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A12_014

A2300T1-UTR_4
(AB00337)

FUEL INJECTON

Year/Month

2022-12-15
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Al 2—014 Year/Month
A2300T1UTR 4 FUEL INJECTON
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [EA00002882B AZEAIEHZI X3 FUEL INJECTION PUMP 1
1 [EA00002882A AZEAIEHI XS - E21 | FUEL INJECTION PUMP 1
2 124311-000500 og O-RING, DYNAMIC (®50) 1 [P50
3 |HRA070080DB3 |¥{EEAHHZI|Of GEAR FUELPUMP 1
3 |HRA070080DC3 |Y{EEAHHZI|Of GEAR FUEL PUMP 1
4 122217-120000 ATEQIM WASHER, SPRING (® 12) 1 I1M12
5 |26716-120002 295ALLSZHE HEXA NUT295 1 |M12X1.75
6 |26367-080002 259, FLEUXHE HEX FLANGE NUT (08) 4 |M8XP1.25
7 [HRA130020DB4 |VEX|X|EEZ(A) BRACKET,PUMP 1 |T45
7 |HRA130020DA4 [296,A202322 VEX|X| 22t (A) BRACKET(B),PUMP 1 [T45
8 |HRA130030DA4 |297,A202322 VEX| X| E2}2U(B) BRACKET(A),PUMP 1 |T45
8 [HRA130030DB4 |VEX|X|EE2}7(B) BRACKET,PUMP 1 |T45
9 [26116-100162 |LEZE SCREW,HEXAGONHEADCAP 2 |M10X1.5X16
10 |26106-080162 Z WX 2 E8X16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16
11 |EA00004970B S3-HAMH LEVER, HOOK,ACCEL 1
11 | EAO0004970A S3-HAMIH LEVER, HOOK,ACCEL 1
12 | EAOOO06027A M I E (A2 HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
12 | EA00006027B M I E (A2 HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
13 |HRA1300702A9 |78 PIN 1
14 [EA00002103A | PIN 1 |N4
15 |22272-000050 ESAHED RING, CIRCLIP (® 05) 1 |D5
16 [26116-080162 FU=E SCREW,HEXAGONHEADCAP 1 |M8X1.25X16
17 |EA00003768A oA MM PICKUP SENSOR 1
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Al 3—005 Year/Month
AP300T1UTR 4 PLUMBING, FUEL
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |HRA150050DB0  |299,A202322,¢1 20} 0| == FH(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DB0 299,A202322, A 20} O| Z X BH(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DB0 299,A202322, A 20} O| Z X 3H(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DCO |9 =IO|=RTHA) TUBE,INJECTOR FUEL SUPPLY 1

2 |HRA150060DB0  |300A202322 ¢ &10| =X 3H(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 |HRA150060DCO | =ItO|=ZZx=%H(B) TUBE,INJECTOR FUEL SUPPLY 1

2 |HRA150060DB0 |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 |HRA150060DB0  |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

3 |HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 |HRA150070DB0O 301,A202322, 1 2 I O| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 |HRA150070DCO0 |HZ2I}O|ZETHC) TUBE,INJECTOR FUEL SUPPLY 1

3 |HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

4 |HRA150080DC0O |9 =z mbo|=x3HD) TUBE,INJECTOR FUEL SUPPLY 1

4 [HRA150080DB0 302,A202322, 91 2 It O| X 8H(D) PIPE ASSY, FUEL SUPPLY D 1

4 [HRA150080DB0 302,A202322, 91 2 It O| X 8H(D) PIPE ASSY, FUEL SUPPLY D 1

4 |HRA150080DB0  |302,A202322,¢1 2 0t0| Z=z=3H(D) PIPE ASSY, FUEL SUPPLY D 1

5 [HK13450000A4 SZI™MHE NUT,REGULARHEXAGON 4 [M12X1.5
5 [HK13450000A4 SZI™MHE NUT,REGULARHEXAGON 4 [M12X1.5
5 [HK13450000A4 SLZNMHE NUT,REGULARHEXAGON 4 [M12X1.5
5 |HK13450000A4 S0y Lﬂ E NUT,REGULARHEXAGON 4 |M12X1.5
6 [HK13440000A4 306,ALL I Z(Z QI E)(QFFA) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 [HK13440000A4 306,ALL T Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 2 [T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 1 |T32

8 |HRA1502800B4 |EgjZlxt CLAMP,TUBE 2 [T32

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 |HRA1500900D3 |E|GOfo|==x3t PIPE ASSY, FUEL 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

10 |HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 |HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

11 126367-060002 ZHAHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 EUXHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 EUXHE Nut, Hexa (P6) 2 |M6XP1.0
11 126367-060002 EUXHE Nut, Hexa (P6) 2 |M6XP1.0




- 33 -

AT 3—005 Year/Month
A2300T1-UTR 4 PLUMBING, FUEL
(AB00337) 2022-12-15
=¥ REEHD =49 =49 1 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
12 |HRA1502400D4 XOIE CONNECTOR, BANJO 1
12 [HRA1502400B4 310,ALLZEQIE CONNECTOR,BANJO 1
12 [HRA1502400C4 EOIE CONNECTOR, BANJO 1
12 [HRA1502400C4 EOIE CONNECTOR, BANJO 1
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
13 [ EAOO000700A ElfsA TUBE, FUEL DRAIN 1 |NONE
14 |EA00006187A Cobra2 #=Z(011) COBRA CLAMP 2
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A14_003

A2300T1-UTR_4
(AB00337)

FUEL FILTER BRACKET

Year/Month

2022-12-15
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A14_003 Year/Month
A2300T1-UTR 4 FUEL FILTER BRACKET
(AB00337) 2022-12-15
=4 HEUHD g g T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)

1 [EA00005021B

FULE FILTER BRACTER ASS'Y

1 [EAO0005021A

|T: (T

HU £ HU

FULE FILTER BRACTER ASS'Y

2 |26106-080162

meireire

Mk e

mjgimim

=
|m

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 36 -

A16_003

A2300T1-UTR_4
(AB00337)

FUEL FILTER ASS'Y OPTION

Year/Month

2022-12-15
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26367-100002

Al 6—003 ' Year/Month
A2300T1-UTR 4 FUEL FILTER ASS'Y OPTION
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |EA00005318A 2 FUEL FILTER 1
2 |EAO00000173A AR S AT HOSE, FUEL ASSY 1 |NONE
3 [EA00006188A CobraZ2 #=(13) COBRA CLAMP 2
4 NUT,HEXAGONFLANGE 2 [M10X1025
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A17_008

A2300T1-UTR_4
(AB00337)

INTAKE MANIFOLD ASS'Y OPTION

Year/Month

2022-12-15
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AT 7—008 ' Year/Month
A2300T1-UTR 4 INTAKE MANIFOLD ASS'Y OPTION
(AB00337) 2022-12-15
= FFH = g = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |EA00003502B S7|LELE INTAKE MANIFOLD 1
2 |HRAO0500200A3 |S7|0iLEE 7123 GASKET,INTAKE MANIFOLD 1 |705
2 |HRA0500200B3 HZ(S7|0jLZE) GASKET,INTAKE MANIFOLD 1 /105
3 [26367-080002 259, SZLAEUX|HE HEX FLANGE NUT (@8) 1 |M8XP1.25
4 4

26106-080302

o i
SHESUHXZE

HEX BOLT, FLANGE

M8XP1.25X30
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A18_022

A2300T1-UTR_4
(AB00337)

FLYWHEEL

Year/Month

2022-12-15
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Al 8—022 Year/Month
A2300T1-UTR_4 FLYWHEEL
(AB00337) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

EA00003321C Eetol2 =zt FLYWHEEL ASS'Y
EA00003322C Eztol|= FLYWHEEL
217|0 RING GEAR FLYWHEEL

HRC0801000A4

311,ALLE20|ZEE

SCREW,HEXAGONHEADCAP

M10X1.25X35

1
2
3 |HA07070000A2
4
5

22312-080160

o
gl

PIN, DOWEL (8-16)

aigyimaiaia

D8X16
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Year/Month

2022-12-15

FLYWHEEL HOUSING

A19_015

A2300T1-UTR_4

(AB00337)
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Al 9—01 5 Year/Month
A2300T1-UTR 4 FLYWHEEL HOUSING
(AB00337) 2022-12-15
REHD = g = + 4 H|2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
22312-080160 Yo PIN, DOWEL (8-16) 4 |D8X16
HRC7000300B0 | E2t0| &5t HOUING, FLYWHEEL 1
26106-100252 SLAZHXEE SCREW,HEXFLANGEHEADCAP 8 |M10XP1.5X25
HRA0301400B9 QAAMGIL A B HOUSING ASS'Y,0ILSEAL 1
HRA0301401B2 |2 YA5IR% OILSEAL CASE 1
HRA0301402B4 |2 LA (F) SEAL, OIL 1 |D102X12
26106-080302 SLUZUHXEE HEX BOLT, FLANGE 9 |M8XP1.25X30
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A20—01 1 Year/Month
A2300T1UTR 4 HEAD, CYLINDER
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |EA00004718A A2 £ 28 -A2300T15-KTR 4 CYLINDER HEAD ASS'Y 1
2 | EA00000635A Hagsexg HEAD, CYLINDER 1 |NONE
3 |HRU220100MCO | & 2IG & = (A XH) HEAD, CYLINDER 1
3 |HRU220100MBO | & 2IC{ & = (A XH) HEAD, CYLINDER 1
4 |HRA0400103C4 Hi 7|8 =2 7}0| E GUIDEVALVE STEM 8 |D13/D8
4 |HRA0400103C4 Hi 7|8 2 7}0| E GUIDEVALVE STEM 4 (D13/D8
4 |HRA0400103B4 Hi 7|2 =2 7}0| E GUIDE,VALVESTEM 4
5 |HRA0400104B4 |S7|HWEHAIE SEAT,ENGINEINTAKEVALVE 4
6 |HRA0400105B4 H7|BHEHA|E SEAT,ENGINE EXHAUST VALVE 4
7 | HK03680000B4 344 ALLHEH CAP,VALVE 8
8 |27241-220000 HAEP 1 22 PLUG,EXPANSION 8
9 |27241-400000 BT 40 (335,ALLPLUGAO) PLUG (D40) )
10 |HRA0400200A4 |337ALLS7|¥= VALVE,INTAKE 4
11 |HRA0400300A4 |338,ALLHH7|E VALVE,EXHAUST 4
12 |HA03070000A4 |340,ALLEZAIY SEAL VALVESTEM 8
13 |HRA0400700A4 |341ALLEAZE SPRING,VALVE 8
14 | HRAO400800A4  |342ALLE2Az23[E 0| RETAINER VALVESPRING 8
15 [HRA0400900A4  [343ALLM=AZTE COTTER,VALVE 16
16 |HRA0100700A4 347 ALLEE(HEHYE) SCREW,HEXFLANGEHEADCAP 4 [M11X1.5X92
17 |HRAO100500A4 |AMZIGYE 2E SCREW,HEXFLANGEHEADCAP 14 |M11X1.5
18 |HRUO100400A2 |3l =7tA7U-A2300 GASKET,CYLINDER HEAD (A2300) 1
18 |HRU0100400B2 |3=74AZ] GASKET,CYLINDER HEAD 1 |71.28
19 [22312-040100 Yo PIN, DOWEL (4-10) 2 |[Dax10
20 |EAO0000083A o A PRE-CHAMBER 4
21 |23871-010000 HolmEe1 PLUG 1 |PT1/8
22 |26216-080352 HEEE(1.5D) BOLT, STUD 8 X 35 1 | M8X1.25X35
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AEI Year/Month
A2300T1-UTR 4 HEAD COVER

(ABOO337) 2022-12-15
§F— 9
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A21 —004 Year/Month
A2300T1-UTR 4 HEAD COVER
(AB00337) 2022-12-15
=¥ FEH= =43 =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |[EA00004727A S| EHHETE HEAD COVER ASS'Y OPTION 1
2 |HRA0402300F0 |3 =7H COVER, VALVE 1 |-
2 |HRA0402300E0 |3 =7H COVER, VALVE 1 |-
3 [HRA0403900A4 592 ALL EE| =&t PLATE,BREATHERADJUSTING 1 |T12
3 |HRA0403900B4 SRl e sy PLATE,BREATHER ADJUSTING 1 1T12
4 |HRA0403800A4 |EE|H HH 7tA37 GASKET,BREATHER 1 {105
5 |24341-000160 O-2(sd) O-RING, FIX (16) 1 Is10
6 |HRA0403700A4 |590,ALL 7I0|Ex%! Valve, Pressure Relief 1
6 |HRA0403700B4 70| Ex3%t VALVE,PRESSURE RELIEF 1
7 [HC03720000B4 HiE BAFFLE 1 |17MMX155M
8 |HRA0403600A4 |589,ALLEZIHAHH COVER,BREATHER 1 |T1.2
8 |HRA0403600B4 |E2|H7HH COVER,BREATHER 1 |T1.2
9 |[26587-040102 245,ALL A A2 2 (3X54X10) SCREW, FILLISTERHEADCAP 4 [M4X10
10 |HRA0404000A4  [597,A14172023, 2122 TUBE,BREATHER 1 |D17.3XT2.3
11 |HRA0402400B3 | 3]l =7{H{ I} Z-A2300 GASKET HEAD COVER 1
12 |HA03520000B4 | 440,ALL A7 HZY NUT,HEXAGONCAP 4
13 {24311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (14) 4 (P14
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A23—008 ' Year/Month
A2300T1-UTR 4 TURBOCHARGER SUPPORT ASS'Y OPTION
(AB00337) 2022-12-15
su|  2EHs = o = o + 74 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |EAO0003503B S22 T/CIN TUBE,TUR OIL SUPPLY 1
1 |EA00003503C 222 T/CIN TUBE,TUR OIL SUPPLY 1
2 |26106-080122 SLEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
3 |HA09220000A4 |428,A22OiO0|ZHEE SCREW,BANJOCONNECTOR 2 [M10X1.25
4 (23414-100000 429,A202322,T1 210 PLAIN WASHER (D10) 4 |M10
5 [HRF1105000A4 QY H 3/8 ELBOW,PLAIN UNION 1
6 |EA00003504D S5 T7/C OUT TUBETUR OIL DRAIN 1
6 |EA00003504B S5 T7/C OUT TUBETUR OIL DRAIN 1
6 |EA00003504C S5 7/C OUT TUBETUR OIL DRAIN 1
7 |HRU0430900C3 |ZAZRQIE HOSE, PLAIN 1 1237
8 |EA00006186A KALEEHZ KALE CLAMP 2
9 |HP09350000A4 |433,A22,11Z GASKET,OILDRAIN 1
10 |126106-060182 434,022, SZUEUREE Bolt, Hexa (6-18) 2 | M6X1.0X18
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A24_003

A2300T1-UTR_4
(AB00337)

TURBOCHARGER

Year/Month

2022-12-15
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A24_003

Year/Month
A2300T1-UTR 4 TURBOCHARGER
(AB00337) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)

1 [EAO0003708A

B 2 XK

TURBO CHARGER

2 |HLO706000EB4

B 2R 7t

GASKET, TURBOCHARGER

2636A-080002

SHETRHE

NUT
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Year/Month

2022-12-15

OIL JET ASS'Y OPTION

A25_003

A2300T1-UTR_4

(AB00337)
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A25—003 , Year/Month
A2300T1-UTR 4 OIL JET ASS'Y OPTION
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [HRC1101900A3 CEXNE NOZZLE,PISTON COOLING 4
2 [22351-030010 Amalgl PIN, SPRING (3-01) 4 |D3X10
3 [23414-080000 320,ALLI{Z8 WASHER, PLAIN (©8) 4 |M8
4 |HRC1102000A4 Hage xst CHECK VALVE ASS'Y 4
4 |HRC1102000B4 Hage xst CHECK VALVE ASS'Y 4
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A26_005

A2300T1-UTR_4
(AB00337)

COOLER, ENGINE OIL

Year/Month

2022-12-15
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A26—005 Year/Month
A2300T1-UTR 4 COOLER, ENGINE OIL
(AB00337) 2022-12-15
sl HEHS E 3 Exe N 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |EAO0000309A QA=Y OIL COOLER ASSY 1
2 | EA00002818A AHO|AM (LY ED) SPACER(PRESSURE C.V) 1
3 |24321-000600 O- & 1AG-60(=4h) SEAL,ORING 1 |G60
2 TEAD00029008 S e Ao R e AT O SEI/L\JCFEORI)%CEMENT BRACKET{COOIER 1
4 TEAD0002900A [UEOE SEI/L\JCFEORI)%CEMENT BRACKET{COOIER 1
5 |26106-060122 FLEUHXEE HEX BOLT (6-12) 2 |M6XP1.0X12
6 |EA00000310A ZE(QYEY) BOLT, OIL COOLER 1
7 |HRC1204000B4 |Z=CQIE PT 1/4 NIPPLE, PLAIN PIPE 1 |D13.8XT2.3
7 |HRC1204000A4 369,A22, = Q1 EPT1/4 NIPPLE,PLAINPIPE 1 |PT 1/4
7 |HRC1204000C4 |Z=C9IE PT 1/4 JOINT, PT 1/4 1 |D13.8XT2.3
8 | EA00004503A QAT HHZL S AA LUB COOLER HOSE(A) 1
9 |EA00006186A KALEZ R KALE CLAMP 2
10 [EA00006186A KALEEZH = KALE CLAMP 2
11 | EAO0002855A QA HHZIS AR COOLANT HOSE B, OIL COOLER 1
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A27_01 0 . Year/Month
A2300T1-UTR 4 OIL PAN ASS'Y OPTION
(AB00337) 2022-12-15
12
g 1L
14 ‘ 11
13 ‘ 1 15
10 _|'. 7
% g
[ i |
PR 9
= 2
1 : 1
i %
4
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A27—01 0 ' Year/Month
A2300T1-UTR 4 OIL PAN ASS'Y OPTION
(AB00337) 2022-12-15
sl EREHS = E 3 e 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |HRA0300700A1 |t 7{H] COVER, LOWER 1
2 |HF01470000A4 392, ALL. X} MAGNET 1
3 |23490-140002 393,A202322, 28|21 Plug, Drain 1 [(M14
4 [24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 [P16
5 |26106-080122 SLAEUHXEE Bolt, Hexa (8-12) 8 |M8XP1.25X12
6 [26106-081202 BOLTM8X120PLATED SCREW,HEXFLANGEHEADCAP 16
7 |HRD1100700B4 |IHZ(LYSah GASKET, OIL PAN 1 1705
7 |HRD1100700A4 |25 a 7kAZ GASKET,OILPAN 1 |T0.5
8 |HRA1100800A2 Qs ol xot PIPEASSY,OILINTAKE 1
9 |26106-080352 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X35
10 [26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 1 |M8XP1.25X16
11 |HRA0300400C0 |2 YMZETH - A2300 ADAPTEROIL PAN 1
12 |HRA0300800A4 |3 T PIN,GUIDE 1
13 |26116-081202 EE SCREW,HEXAGONHEADCAP 2
14 22217-080000 AZEQIM8 WASHER, SPRING (® 08) 2 |M8
15 126106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 8 [M8X1.25X50
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A28_001

A2300T1-UTR_4
(AB00337)

PUMP, LUBRICATING OIL

Year/Month

2022-12-15
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A28_001 Year/Month
A2300T1-UTR 4 PUMP, LUBRICATING OIL
(AB00337) 2022-12-15
2EHD =93 = g =& 4 H|2
(NO)|  (PART NO) PART NAME) (PART NAME) Qv (SPEQ) (REMARK)

26450-060252

w
&if0
>
P
-
1o
_|\J
02
M
o
ke

EA00006157A QoM xot PUMP COMP , OIL 1

EA00006116A LAUHI XGB! OIL PUMP ASS'Y 1

HRA1100112A3 |385ALL 2 YEH=Z 7|0 GEAR,LUBRICATINGOILPUMP 1

HRA1100600B4 |DfZ(2LHI) GASKET,LUB OIL PUMP 1 /105

HRA1100600A4 QUHEZ JtAZ GASKET,LUBOILPUMP 1 1705
4

SCREW,SOCKETHEADCAP M6X1.0X25
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A29_005

A2300T1-UTR_4
(AB00337)

FILTER, LUBRICATING OIL

Year/Month

2022-12-15
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A29—005 Year/Month
A2300T1-UTR 4 FILTER, LUBRICATING OIL
(AB00337) 2022-12-15
FaH= =3 =3 =g 74 Cljn]
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
HRA1100900B3 QA 2|3l HEAD,LUBOILFILTER 1
HRA1101000A4 |2LU=E 7tAZ GASKET,FILTERHEAD 1 1T05
HRA1101000B4 |mfZ(LYLEH) GASKET,FILTER HEAD 1 /105
EA00004647A QAL OIL FILTER 1
26106-080202 SUZHXEE SQR FLANGE BOLT 3 | M8XP1.25X20
EA00002852A Qe XM o X5t PRESSURE CONTORL VALVE 1
HA09250000A3 Qo A QK| SWITCH,OILPRESSURE 1




A30_003

OOOOOOOOOOOOO

FRONT GEAR ACCESSORY DRIVE
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A30—003 Year/Month
A2300T1-UTR 4 FRONT GEAR ACCESSORY DRIVE
(AB00337) 2022-12-15
S ETE z g z g ~z| 74 |2
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HK02340000B3 ST {AHH HOUSING, POWER TAKEOFF 1
2 |HK02350000A4 253,ALLI{Z GASKET,ACCDRIVECOVER 1 1705
24101-060064 =H|0{ 216006 Bearing, Ball (#6006) 1 |#6006
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A31_007

A2300T1-UTR_4
(AB00337)

PISTON

Year/Month

2022-12-15

11
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A31 —007 Year/Month
A2300T1-UTR 4 PISTON
(AB00337) 2022-12-15
=¥ FEH= R =49 =¥ 74 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA0801300A9 |I|AEZXT PISTON ASS'Y 4
2 [HRA0801301B1 I~ E A2300(T)A1700 PISTON,ENGINE 4
2 |HRAO0801301C1 I A EA2300(T),A1700 PISTON,ENGINE A2300(T),A1700 4
3 |HRA0801303A4 401,A172322, T AE(1ST) RING,1STCOMPRESSIONPISTON 4
4 |HRA0801304B4 739,A172322, 1| A E 2 (2ND) RING,2NDCOMPRESSIONPISTON 4
5 |HRAO0801305B4  |740,A172322, T~ E&(OIL) RING,OILPISTON 4
6 [HK27150000C4 ojAExm PIN,PISTON 4
6 [HK27150000D4 A= PIN,PISTON 4
7 |HAO08070000A4 |468ALLEHEZ RING,RETAINING 8
8 |HRA0801600C9 |AH4IUEZEZT ROD,ENGINE CONNECTING 4
8 |HRA0801600B9 HUEl 2 E XS ROD,ENGINE CONNECTING 4
9 |HRA0801601B2 HUEZE ROD,ENGINE CONNECTING 4
9 |HRAO0801601C2 HUEZE ROD,ENGINE CONNECTING 4
10 |HRA0801603B4 | FA|(TAEH) BUSHING 4
10 |HRAO801603A4  [409,ALL #AI(TAEH) BUSHING 4
11 [HRAO801602A4  |408ALLEEFH4HEZE) SCREW,HEXAGONHEADCAP 8
12 |HRA0801700A3 |FHH4EZE HO{& CONNECTING ROD BEARING 8
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Year/Month

2022-12-15

LEVER, LOCKER

A32_003

A2300T1-UTR_4
(AB00337)
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A32_003 Year/Month
A2300T1-UTR 4 LEVER' LOCKER
(AB00337) 2022-12-15
av| 2EHD = =l 22| 7Y 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA0401100D2 |EHY==xT LEVER,ROCKER 1
1 |HRA0401100C2 |E2HY==xT LEVER,ROCKER 1
1 |HRA0401100B2 EAYFEY LEVER,ROCKER 1
2 |HRA0401600C4 |Z2HY LEVER,ROCKER 8
2 |HRA0401600A4 |416,ALLEHY LEVER,ROCKER 8
2 |HRA0401600B4 |Z2HY LEVER,ROCKER 8
3 | AF02110000E4 S =5 R LA} SCREW,RKRLEVERADJUSTING 8
4 [HHO05280000A4 418 ALLHE NUT,VALVEADJUSTING 8
5 |HRA0401501B9 [EH=H 1
5 |HRA0401501A9 [EHH 1
6 [27241-100000 HAE21 10 PLUG 10 2
7 |HRA0401200A4 |412ALLMZEE(A) SUPPORT,ROCKERLEVER 1
8 |HRA0401300A4 |MZEE(B) SUPPORT,ROCKERLEVER 3
9 |HRA0401400A4 |[414ALLAZZ(EAL) SPRING,COMPRESSION 3
10 |22242-000190 =gAthalig SNAP RING, SHAFT (@ 19) 2 D19
11 126921-080102 419,ALL,STOPSCREW SCREW,SLOTTEDSET 1
12 |HRA0401800A4 |421ALLMESEE STUD 4
13 122117-120000 422 ALL2FA12 WASHER, PLAIN (® 12) 4 |M12
14 |HA03180000B4 |423,ALL4HE NUT,REGULARHEXAGON 4




- 68 -

Year/Month

2022-12-15

EXHAUST MANIFOLD

A33_011

A2300T1-UTR_4
(AB00337)
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A33—01 1 Year/Month
A2300T1-UTR 4 EXHAUST MANIFOLD
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |EA00003510A HiZ|OjL 2= EXHAUSTMANIFOLD 1
1 |EA00003510B HiZ|OjL 2= EXHAUSTMANIFOLD 1
2 |HRAO0600200A3 HiZ|O§LIZE ZkA3 - A2300 GASKET,EXHAUSTMANIFOLD 2 [T0.6(T0.3X2)
3 |2621D-080652 MEEE BOLT 4
4 |2636A-080002 FLEUXHE NUT 4
5 12610D-080952 FLUEHXEE HEXAGON_FLANGE 4
6 |23871-020000 | O|HZ2{ 1(PT1/4) Plug, Pipe 1 |PT1/4
7 |EA00006124A HEEE STUD BOLT 4 |M8*P1.25




- 70 -

A35 002 Year/Month

A2300T1-UTR_4 IDLE GEAR
(ABOO337) 2022-12-15

TR e i
;. o *-' .:_‘;.-_
:t.' I | Ty,
L s L] H T

A §Rnd 3
L', o u_\_‘__ ) i.:-.‘?l

K- " - b 3
3 e - -
L v L]
LA .
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A35—002 Year/Month
A2300T1-UTR 4 IDLE GEAR
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HRAO700600A3 |OO|E7|0{ =3t GEAR,IDLER 1
2 |HRA0700601A9 |O}O|E7|0f 1
3 |HHO08120000A4 |2 A[(O}0]E7]0) BUSH 1
4 |EA00000848B Ol0|E7|01% SHAFT, IDLER 1 |NONE
5 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 2 | M8
6 |HRUO700700A4 |EE(OI0|E7|0{%) BOLT,IDLESHAFT 2
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A36_004

A2300T1-UTR_4
(AB00337)

COVER, FRONT GEAR

Year/Month

2022-12-15
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A36_004

Year/Month
A2300T1-UTR 4 COVER, FRONT GEAR
(AB00337) 2022-12-15
sl 2EHs Exe Exe +z| 4 |1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |HRAO20010DE2 |Z&HX|(Z|0{AH O|2) PLATE, GEAR COVER 1 117.2
2 |124311-000160 O-8 P16 O-RING, DYNAMIC (®16) 2 |P16
3 [26116-080162 FU=E SCREW,HEXAGONHEADCAP 3 |M8X1.25X16
4 |HMO02380000A4 |290ALLAMEE STUD 5 |M8X1.25X30
5 126716-080002 FLUHE NUT,HEX (D8) 2 |M8xP1.25
6 |EA00006686A 7| Of A O] & GEAR CASE 1
7 |HRC0200402B4 LUH(G) OIL SEAL (G) 1 |D55 X 72 X1
8 |HC01230000C4 |#{H COVER ACCESSORYDRIVE 2 |T45
9 [HA02110000B4 T|0{AH Ol A HH ZtAZM GASKET,ACCDRIVECOVER 2 |T05
10 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 8 |M8XP1.25X16
11 {23414-080000 320,ALL,I{Z8 WASHER, PLAIN (8) 1 |M8
12 |26106-080222 SL4EUXEZE SCREW, HEX FLANGE HEAD CAP 1 |M8X1.25X22
13 [26106-080902 326 ALLSZUEZUREE SCREW,HEXFLANGEHEADCAP 2
14 {26106-080852 327ALLE X 2 E8X85 SCREW,HEXFLANGEHEADCAP 7 | M8X1.25X85
15 |26106-080602 SL4EUXEE SCREW,HEXFLANGEHEADCAP 3 [M8XP1.25X60
16 |26106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 1 |M8X1.25X50




- 74 -

A37_001

A2300T1-UTR_4
(AB00337)

BALANCE ASS'Y

Year/Month

2022-12-15
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A37—001 : Year/Month
A2300T1-UTR 4 BALANCE ASS'Y
(AB00337) 2022-12-15
= FFH =93 = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [HRAT000100A1 A XD BALANCER 1
2 124311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (®14) 1 |P14
3 |HRA1000700A4 3o PIN,GUIDE 2 |D11XS9X14
4 126106-080752 SZLUZUXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X75
5 126106-080652 280,A22, EE SCREW,HEXFLANGEHEADCAP 4
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Year/Month

2022-12-15

GAUGE, OIL LEVEL

A38_007

A2300T1-UTR_4

(AB00337)
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A38_007

Year/Month
A2300T1UTR 4 GAUGE, OIL LEVEL
(AB00337) 2022-12-15
HEE4Hs =3 =3 > 4 i
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
EAO0005163A aae DIP STICK 1
EA00005162A 7ol E(ESE) FINISH ASSEMBLING OPTION 1
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A39_001

A2300T1-UTR_4
(AB00337)

OIL FILLER CAP

Year/Month

2022-12-15
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A39_001

Year/Month
A2300T1-UTR 4 OIL FILLER CAP
(AB00337) 2022-12-15
Fll HEE4Hs =3 =49 2t 4 H| 0
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |HC03470000B4 @9t CAP,FILTER 1
2 [24311-000320 oz (PH) O-RING, DYNAMIC (432) 1
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A40_003

A2300T1-UTR_4
(AB00337)

LIFT ASS'Y OPTION

Year/Month

2022-12-15
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A4O—003 Year/Month
A2300T1-UTR 4 LIFT ASS'Y OPTION
(AB00337) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [HKO03530000A4 2 ZE BRACKET,LIFTING 1 |T45
1 |HK03530000B4 g ZE BRACKET,LIFTING 1 |T45
2 |26106-080162 EUX|IZEsX16

SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16




- 82 -

A42_004

A2300T1-UTR_4
(AB00337)

MOTER, STARTIONS

Year/Month

2022-12-15
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A42—004 Year/Month
A2300T1-UTR 4 MOTER, STARTIONS
(AB00337) 2022-12-15
sl HEHS E 3 Exe +z| 4 4|2
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 |EA00004194B A EFE{(2.2KW) STARTER 1
2 |22217-120000 ATEQIM WASHER, SPRING (® 12) 2 [M12
3 [26716-120002 295ALLSZIHE HEXA NUT295 2 |M12X1.75
4 2

26216-120302

STUD

STUDBOLT
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A43_001

A2300T1-UTR_4
(AB00337)

DPF SUPPORT OPTION

Year/Month

2022-12-15
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A43_001 Year/Month
A2300T1-UTR 4 DPF SUPPORT OPTION
(AB00337) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEQ) (REMARK)

1 [EA00003192C

DPFF 2=t =g

FUEL FILTER BRACKET(DPF)

1 [EAO0003192B

=
DPFF 2=t =g

FUEL FILTER BRACKET(DPF)

2 |26106-080162

EHX =2 E8X16

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 86 -

A44_008 Year/Month

A2300T1-UTR 4 DPF MOUNTING OPTION
(AB00337) 2022-12-15

E 'T- - .{;:-‘i i l!
I D, i I
& | =11:

C g g T N

> 4] 7

ok AL
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A44—008 Year/Month
A2300T1-UTR 4 DPF MOUNTING OPTION
(AB00337) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |EAO0006021A DPF 7 EefizlA) DPF SUPPORT(A) 1
2 | EAO0005692A 7kAZU(DPF IN) GASKET(DPF IN) 1
3 |EA00006020A DPF 1 127 DPF FIX HOUSING 1
4 [2621D-080252 MESEE BOLT 4
5 |2636A-080002 SLEUHXHE NUT 4
6 [26106-080202 SZLUZUXEE SQR FLANGE BOLT 4 | M8XP1.25X20
7 12610D-080252 SZLEUXEE HEXAGON_FLANGE 6
8 126106-100302 FLEUHXEE HEXFLANGEBOLT 3 |M10XP1.5X30
9 |HP0524000EA4 ZHAZ(T/COUT) GASKET (T/OUT) 1
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Year/Month

2022-12-15

DPF

A45_011

A2300T1-UTR_4
(AB00337)
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A45—01 1 Year/Month
A2300T1-UTR 4 DPF
(AB00337) 2022-12-15
=¥ FEH= R =49 =¥ 74 H| 2
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 |EAO0006091A DPFEZH(5.66_TF) DPF ASS'Y(5.66_EXPORT) 1
2 |EA00003291A Kp Ml A DIFFERENTIAL PRESSURE SENSOR 1
3" TEAD0003288A Ko S K 3I(§EERBENTIAL BRESSURE SENSER ]
2 TEACOD03287A XS S KA 3I(§EER:NTIAL BRESSURE SENSER ]
5 |EAOO005845A 2 &4l M (DARTS) TEMP SENSOR(DARTS) 2
6 |EA00005846A KHHMl A (18kPa) DIFF PRESSURE SENSOR(18KPA) 1
7 |EA00005872A MM SAD HOSE D, DIFF. PRESS SENSOR 1
8 |EA00005871A KM SAC HOSE C, DIFF. SENSOR 1
9 |EA00005867B KFQF MM E 2 21 (NA) DIFF. SENSOR BRACKET(NA) 1
9 |EA00005867A KQF MM E 2 21 (NA) DIFF. SENSOR BRACKET(NA) 1
10 | EAO0005886B ATH O A{ (KT MIAT SPACER(DIFF. SENSOR) 2
10 [ EAOO005886A ATH O A (KFREMIAT SPACER(DIFF. SENSOR) 2
11 {26367-060002 EUXNHE Nut, Hexa (P6) 2 |M6XP1.0
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A48_006

A2300T1-UTR_4
(AB00337)

V-BELT

Year/Month

2022-12-15
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A48_006

Year/Month
A2300T1-UTR 4 V-BELT
(AB00337) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qry) (SPEC) (REMARK)
1 | EAOOO05549A V-H# E RPF-L A40 V-BELT(A40) 1




- 92 -

A51_006

A2300T1-UTR_4
(AB00337)

INTAKE HOSE ASSY OPTION

Year/Month

2022-12-15

P
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A51 —006 Year/Month
A2300T1-UTR 4 INTAKE HOSE ASSY OPTION
(AB00337) 2022-12-15
HFE/T =49 = =Y A H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
EA00003513B g7\|oto|= FLANGE 1
EA00003585B Jt22 (7| mol =) GASKET 1
EA000035068 SA INTAKE HOSE 1
26106-080202 ZUXEE SQR FLANGE BOLT 4 [M8XP1.25X20
23000-048000 Sz CLAMP,HOSE 2 |D48
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Year/Month

2022-12-15

(FUEL TANK)

BO1010
5835R(AC02113)

W At
.I..I.I..I..I..I.r...“..ll.l...l..l“.vkh.-fl..l.ln..”m :
!.I.i.l.l\“_. f 3 ......\
# }
% %
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BO1010

Year/Month
(FUEL TANK)
5835R(AC02113) 2022-12-15
su| HEus = g = o sz A4 B 2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 | TA00043906B ClE283 X3 FUEL TANK ASS'Y
1 | TA00043906A ClE2E3 Ex3 FUEL TANK ASS'Y
1 | TA00043906C ClE283 Ex3t FUEL TANK ASS'Y
2 |TA00042944C B 3 X|X| 22l Z =) LOWER TANK BRACKET ASS'Y(FR)
2 | TA00042944B FE DNPNE=RE EARNCITES) LOWER TANK BRACKET ASS'Y(FR)
2 |TA00042944D B 3 X|X| 22l Z =8HH) LOWER TANK BRACKET ASS'Y(FR)
3 | TA00042948C B3 AxTHF) LOWER TANK BRACKET ASS'Y(RR)
3 |TA00042948D B3 AxTHF) LOWER TANK BRACKET ASS'Y(RR)
4 |TA00042951D CIZ BT THEIE (H) BAND, FUEL TANK(FR)
4 |TA00042951C CIZ BT THEIE (H) BAND, FUEL TANK(FR)
5 [TA00042953E ClEE3 M E () BAND, FUEL TANK(RR)
5 [TA00042953D CIEE3 N E () BAND, FUEL TANK(RR)
6 |26106-100302 SUZUXZE HEXFLANGEBOLT M10XP1.5X30
7 126367-100002 263 ALL D FHE (LAY NUT,HEXAGONFLANGE M10X1025
8 2t
9 ES
10 A
11 E
12
12
13

—
~

26106-100252

[FCE

MJH £ Mk

SCREW,HEXFLANGEHEADCAP

M10XP1.5X25

TiMHEA

26106-100202 SLA4EUXEE HEX BOLT, (10-20) M10XP1.5X20
TAO0036179A Z2A(1000) HOSE
TA00036176A Z2A(1100) HOSE
HF20190000A2 oeH= PUMP ASSY, FUEL FEED
TC51420000C4 AHO|(EZ) STAY ASSY T=3.2
TC51420000B4 AH|O| =T STAY ASSY T=3.2
26106-060122 s HEX BOLT (6-12) M6XP1.0X12
g
k=]
A

miaippINNINNiRiAaliaialiaiwiniiAiaiaiaiaiaiaiaialiaiala

2|
2+
2|
15 {23080-013000 A 28 Clamp, Hose (®13) D13
16 | TAOO059117A FESA HOSE_FUEL
17 | TA00062769A INEARAL CAP, PVC
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B02010

5835R(AC02113)

(COOLING FAN)

Year/Month

2022-12-15
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B02010 Year/Month
(COOLING FAN)

5835R(AC02113) 2022-12-15
a4 HEHD Zy zg 74 il
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |TAO0043900A 2l FAN
1 |TAO0061163A 2 (430) COOLING FAN
2 126014-080202 = 0|FE(PW+SW) BOLT, HEX. 8-20

M8XP1.25X20
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B02020

5835R(AC02113)

(RADIATOR)

Year/Month

2022-12-15

P

=z
@]

—
=

Gl 2EHD

(PART NO)

ol

z g gl R4

(PART NAME) Qm (SPEC)

+
0!

H|

(REMARK)

TA00044122E

-

=

GRILL FRAME ASSY

TA00044122G

-

.
-
-

GRILL FRAME ASSY

TA00044122F

=
=

-

GRILL FRAME ASSY

TA00044122H

09:pQ:nQ:no
BB A R

-

-

=

GRILL FRAME ASSY

EA00003972A

m

o
o
o
o

1(3.5mmI] X))

RADIATOR

TA00061169A

SHROUD

TA00032760D

SHROUD

TA00049446A

2fC| Of| O| B = 2}

-

BRACKET ASS'Y, RADIATOR

TA00049446B

2fC| Of| O| Ef = 2}

-

BRACKET ASS'Y, RADIATOR

TA00059024A

2fC|Of| O| B = 2t

-

BRACKET ASS'Y, RADIATOR

TA00059024B

2fC|Of| O| B = 2t

PR B P

Ok i Ot i Ok i ot

RADIATOR BRACKET ASS'Y

TA00024833B

NET

TA00024833C

0Z: o
rAirA
ogiod

DUSFPROOF NET ASS'Y

26014-060252

o
z
2
i}
Ho

Bolt, Hexa (6-25) M06X1.00X02

26106-060162

HEXFLANGEBOLT M6XP1.0X16

HRA1203200A4

oo
Zir

TAPPINGSCREW

TA00036682A

-
=

HOSE A, COOLING

TA00025609C

ok fot
> 1>

HOSE IN COOLING

23010-038000

HOSEBAND D38

DiRifigdivimivioioivninisisiwiwiniaiaiaia

HRC1201200A4

I

CAP,COOLER

—
~

23000-016000

D16

Clip, Hose (®16)

—_
vl

HRA1203300A4

SRR TR e P P

OX:foi fO:fotiok:o

RUBEER, VIBRATION PROOF

—_
(o)}

TA00036707A

Oiqoigri i n

=

SEAL(RD)

—_
~

TA00036163C

INGOiEA > iuO >IN IN 0B N

o1
iz
fot
|>
>
o
ne
rE

-

NiNipiaiainiaiaiNipNipialiaiaiaiaiaiaaiaiaiaiaiaia

GUIDE(L),FOOT REST
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B02050

5835R(AC02113)

(AUXILIARY COOLANT TANK)

Year/Month

2022-12-15

A
-
.
~. =
SRS ~. -
~. ~. -
~. gt -
. ... ~ o
~. % ]
. .. -~
~.
~.
~. h ,’
~. ~. ”
~. S
~. .

06
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B02050 Year/Month
(AUXILIARY COOLANT TANK)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |TAO0041471A HZb~ HREH Rt SUB TANK ASS'Y 1
1 |TA00041471B HZk~H REH T ot SUB TANK ASS'Y 1
2 [TA00045959B LA 7_|+_/'\_ HxXEIg EEH A B B]B:ISEET ASS:Y, COOLING WATER SUB 1
2 TA00045959A |E|;| 7_||._/|\_ E}_ Ec|>.|3- EEH ZJEF_ ?_F:SEET ASS'Y, COOLING WATER SUB 1
3 |26106-080162 EWX S E8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
4 [26106-060162 FZEUX| EE HEXFLANGEBOLT 2 | M6XP1.0X16
5 [23980-730560 EZESA FLOAT HOSE 1 [7.3x560
6 | TA00044503A HEX WHZt S A HOSE 1
7 123080-012000 SAEE CLIP,VBAND 3 |D12
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B0O3010 Year/Month
AIR CLEANER
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [HLT0621000A2 o=z =3t AIRCLEANER A'SSY 1
2 [TA00034921D ool A2l 222l =TF  [BRACKET, AIR-CLEANER 1
2 [TA00034921C ool A2l 222l =TF  [BRACKET, AIR-CLEANER 1
2 |[TA00034921B ool A2l 222l =TF  [BRACKET, AIR-CLEANER 1
3 |26106-060162 SLEUX EE HEXFLANGEBOLT 4 |M6XP1.0X16
4 |TA00034859A 57| ofo|= =3t INTAKE PIPE ASS'Y 1
5 |TA00072194A g7 = INTAKE HOSE 1
5 |TA00034848A 57 =2A INTAKE HOSE 1
6 |23000-080000 SAZUIL HOSECLAMP80 1 | D80
7 |23000-054000 SAZHUISY HOSECLAMP54 2 |D54
8 |TZD6890000A4 ooiZ2|HFEHME BAND,AIRCLEANERHOLDING 2
8 |TZD6890000B4 ofoj22| F& e BAND, AIR CLEANER 2
9 |TA00036162C E7|3 A(Turbo) 2t Gt INSULATOR 3
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BO3030

5835R(AC02113)

(EXHAUST PIPE)

Year/Month

2022-12-15
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BO3030 Year/Month
(EXHAUST PIPE)
5835R(AC02113) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 |EAOD005795B  |mixtuzlgsassvzas) st oy L AVEASSY

1 |EAO0005795C  |®xtu7lgsassyzas) ecsevate oy VEASSY

2 |EA00006088A ZEAZ(HY 7| ) SQSiETS,TASiE\A/AEBLE TBE ELECTRORIC ™| ™5™ 1755

3 [TAOO0061691A Bl 7| It O| L (RESONATOR) EXHAUST PIPE ASSY(RESONATOR) 1

4 |TA00045254E HtEtatol gt B WIND-BRACKET B 1

4 | TA00045254D Hi2tato|zt B WIND-BRACKET B 1

5 |TA000590208B H} 2+ 8+ 0| H(A5800) WIND-BRACKET A 1

5 | TA00059020A HF 2+ 2t0| £ (A5800) WIND-BRACKET A 1

6 | TAOO059036A Zyugeea BRACKET 1

6 | TA00059036B Zyugeea BRACKET 1

7 |vD06370000B4 =18 SUSPENSION RUBBER 2 |T5.0

8 |26106-080162 EUX| = E8X16 SCREW,HEXFLANGEHEADCAP 1 |M8XP1.25X16

9 |126106-080142 BOLT SCREW,HEXFLANGEHEADCAP 2

10 |26106-080202 SZEWXEBE SQR FLANGE BOLT 5 |M8XP1.25X20

10 |26106-080202 SZEWXEBE SQR FLANGE BOLT 6 |M8XP1.25X20

11 [26367-100002 263,ALL DY HE(RLIAY NUT,HEXAGONFLANGE 2 |M10X1025

12 [26106-080122 SLAEUHXEE Bolt, Hexa (8-12) 2 |M8XP1.25X12




- 106 -

BO5010 Year/Month
(ACCELERATION SYSTEM)

5835R(AC02113) 2022-12-15

" ENGINE PART
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BO5010 Year/Month
(ACCELERATION SYSTEM)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |TT02250000A3 | HET|EAHH COVER 1
2 |TA00022124C O Ml | =t PEDAL, ACCELERATOR 1
2 |TA00022124B O Ml | =t PEDAL, ACCELERATOR 1
3 | TAOO057257A 2C X3t ROAD ASSY 1
3 | TA00057257B 2C X3t ROAD ASSY 1
4 |[TA00058167A otdiA ol 2 E) WIRE(PEDAL), ACCELERATOR 1
5 |TA00058216B AM 2 E X5t ROD ASS'Y, EXCELL 1
5 |TA00058216A AlM 2 & Xt ROD ASS'Y, EXCELL 1
7 | TA0D0020006A e ERL G, BOOT 1
8 |22137-060000 HetM WASHER , PLAIN 2 |M6
9 [22360-080000 ALHIg PIN , SNAP (80) 2 |D8
10 |22417-160180 gHl1.6X18 PIN,, COTTER (1-18) 1 |D1.6X18
11 |22486-080300 |F&H TotM 2 |D8X30
14 |NTO1150000B4 Qb =3h ARM(ACCELASS'Y) 1
14 |NT01150000A4 | H(AAZxBh ARM, ACCELERATOR PEDAL 1
15 [26367-060002 EUXHE Nut, Hexa (P6) 1 |M6XP1.0
16 | TA00057192C B AHO| X% COLUMN STAY ASS'Y 1
16 | TAO0057192B B AHO| X% COLUMN STAY ASS'Y 1
17 |26106-080202 SL4EUXEE SQR FLANGE BOLT 4 [M8XP1.25X20
18 | TAOO056003A oMl AZHO| L H XBH KNOD, ACCELERATOR 1
19 |26716-100002 |SZHE Nut, Hexa (®10) 2 |M10XP1.5
20 [22137-100000 HetM 10 WASHER, PLAIN (@ 10) 1 |M10
21 | TC45060000B4 Op &zt FRICTIONPLATE 1 110.1X40X3
22 | TC45010000A4 HAYAZEQIA10 SPRINGWASHER10 3
22 | TC45010000B4 HAl 22 2410 SPRINGWASHER10 3 [M10
23 | TAO0057273A 2| B (A ) LEVER ACEEL 1
23 | TA00057273C 2| B (A ) LEVER ACCEL. 1
23 | TA0O0057273B 2| B (2 ) LEVER ACCEL. 1
24 | TT98200000A4 glHAZE RETURNSPRING 1
24 |1 TT98200000B4 gl HAZE RETURNSPRING 1
25 | TAOOO33698A 2x BOOT 1
26 | TA00057851B o 1 20| 0f (2| H) WIRE ASS'Y 1
27 |22360-060000 A PIN, SNAP (60) 1 |D6
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C01030

5835R(AC02113)

(CLUTCH PEDAL)

Year/Month

2022-12-15
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C01030 Year/Month
(CLUTCH PEDAL)
5835R(AC02113) 2022-12-15

sd|  HEUD = = 22| 4 i}
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 |TAO0057190B X HF PEDAL, CLUTCH 1

1 | TAOO057190A X OHF PEDAL, CLUTCH 1

2 |TC73010200A4 £ A|25X28X20 BUSH25*28*20 2

3 [22272-000190 EAEAHE RING, CIRCLIP (® 19) 2 D19

4 [TA00044623C 2| HAmal(E2{X],80) RETURN-SPRING(CLUTCH,80) 1

4 [TA00044623B 2| HAmal(E2{X],80) RETURN-SPRING(CLUTCH,80) 1

4 |TA00044623A 2| HA T al(E2{X],80) RETURN-SPRING(CLUTCH,80) 1

5 | TCB6300000A3 oo (A E1) PIPE 2

6 [26023-040102 ObM 75 B B ZH2 LEAHSW+PW) SCREW W/WASHER 2 |M4X10

7 |TA00016171C EY0|E PLATE 11237

7 |TA00016171B EY0|E PLATE 11237

7 |TAO0016171A EY0|E PLATE 11237

8 [HAO0000851A SHAAN CLUTCH SENSOR 1

9 |26116-080302 FU=E HEXAGONHEADEDBOLT 1 |M8XP1.25X30

10 |26716-080002 FAHE NUT,HEX (D8) 1 |M8xP1.25




- 110 -

C01050

5835R(AC02113)

(PTO DAMPER)

Year/Month

2022-12-15
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C01050 Year/Month
(PTO DAMPER)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |EA00003321A Sato|gxgt FLYWHEEL ASS'Y 1
2 |22312-100180 o PIN, DOWEL (10-18) 2 |D10X18
3 [TA00043158D 2 EEM12X250) STUD-BOLT(M12X240) 4
3 [TA00043158E o2 EEM12X250) STUD-BOLT(M12X240) 4
4 | TA00037850C HSE2E(M12x130) STUD BOLT 1
4 |TA000378508B HSE2E(M12x130) STUD BOLT 1
5 [22217-120000 AZRRLN WASHER, SPRING (@ 12) 9 |M12
6 |26716-120002 295ALLSZHE HEXA NUT295 5 |M12X1.75
7 |TA00044576B £ E(M12XP1.75X60) BOLT(M12XP1.75X60) 1
7 |TA00044576A £ E(M12XP1.75X60) BOLT(M12XP1.75X60) 1
8 [TH22090000A4 22 E(M12xP1.75x35) BOLT (M12 P1.75X35) 1 |NONE
8 [TH22090000B4 |2 2E(M12xP1.75x35) 1 |-
9 |TZ3605H000A3 =E BOLT 2
9 |TZ3605H000B3 2 EM12XP1.75X135 BOLT 5 TM12XP1.75X1
10 | TAOOO34656A 0| Q1 4 1] MAIN DAMPER 1
11 |22351-100018 2z PIN, SPRING (10-18) 3 |D10X18
11 129331-100018 Y Axz=alg] COIL SPRING PIN 3
12 126106-080142 BOLT SCREW,HEXFLANGEHEADCAP 6
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C02010

5835R(AC02113)

(BRAKE PEDAL)

Year/Month

2022-12-15
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C02010 Year/Month
(BRAKE PEDAL)
5835R(AC02113) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 [TA00042646B BHyoa geg==x SHAFT ASS'Y, BRAKE PEDAL 1

1 [TA00042646A BHyoa geg==x SHAFT ASS'Y, BRAKE PEDAL 1

2 | TC73010200A4 E A|25%28X20 BUSH25*28*20 6

3 |TA00057188C Bgo3 o PEDAL, BRAKE() 1

3 | TA00057188B 20|13 mEW PEDAL, BRAKE(L) 1

3 |TAOOO57188A BHyjo|a 4= PEDAL, BRAKE(L) 1

4 | TA00057189B Bgo|3 mg PEDAL, BRAKE(R) 1

4 |TA00057189A Hyjo|a 4= PEDAL, BRAKE(R) 1

4 |TA00057189C Hyjo|a 4= PEDAL, BRAKE(R) 1

5 |22351-060040 2z PIN, SPRING (6-40) 1 | D6X40

6 | TA00047203A HEtEx BRACKET B, WIRE )

6 | TA00047203A HEtEx BRACKET B, WIRE )

7 | TZC5110000A3 ASHE AKX STOPLAMPSWITCH 1

8 | TC73090000C4 glHAZE RETURN SPRING 2 |D2.9

8 | TC73090000B4 glHAZE RETURNSPRING 2 |D2.9

8 | TC73090000A4 glHAZE RETURN SPRING 2

9 |HA00000355A HEY 0| ALK BARK SWITCH 1 |NONE

10 [26023-040162 OFA 7= B H| ZF2 LEAHSW+PW) SCREW 2 |M4X16
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C02030

5835R(AC02113)

(BRAKE ROD)

Year/Month

2022-12-15

B
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C02030 Year/Month
(BRAKE ROD)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [TA00042967D Boo|2 ZEXTH (&Y ROD ASS'Y, BRAKE(UPPER) 1
1 [TA00042967F Boo|3 ZEXTH (& ROD ASS'Y, BRAKE(UPPER) )
1 [TA00042967C Boo|3 ZEXTH (&Y ROD ASS'Y, BRAKE(UPPER) )
1 [TA00042967E Boo|3 ZEXTH (&Y ROD ASS'Y, BRAKE(UPPER) 2
2 |TT41090000C4 FET 10x23 PIN10X23 8 |D10
2 |TT41090000B4 FEIT 10x23 PIN10X23 8 |D10
2 |TT41090000A4 FEE10X23 PIN10X23 8
3 |RR51230000D4 | HHFRIEEX| AHHE 10 PIN 10, COME-OFF SNAP 8 |D1.8
4 |TA00037379D HAFZE XD CAM SHAFT ASS'Y )
4 |TA00037379A HANZEXRT CAM SHAFT ASSY 2
4 |TA00037379C HAFZE XD CAM SHAFT ASS'Y 2
4 |TA000373798B HANZEXRT CAM SHAFT ASSY 1
5 [TA00043015B L ENHES) CAM ASS'Y 1
5 [TA00043015A L ENEHES) CAM ASS'Y 1
6 |TA00043020B LESHE) CAM ASS'Y 1
6 |TA00043020A LESHE) CAM ASS'Y 1
7 |22351-100032 Axmal PIN, SPRING 2 |D10X32
8 |TA00042970B 20|23 2E=THh ROD ASS'Y, BRAKE(LOWER) 2
8 |TA00042970D 20|32 2E=xTHh ROD ASS'Y, BRAKE(LOWER) 2
8 |TA00042970A 20|23 2E=gHh ROD ASS'Y, BRAKE(LOWER) 2
8 |TA00042970C 20|23 2E=gHh ROD ASS'Y, BRAKE(LOWER) 2
9 |24550-025200 E 20|24 BUSH,DRY 4 [25X20
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C02061

5835R(AC02113)

(PARKING BRAKE)

Year/Month

2022-12-15
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C02061 Year/Month
(PARKING BRAKE)
5835R(AC02113) 2022-12-15

cv| REHS z o z o S 4 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

1 [TA00044459A FRtEZ 0|2 PARKING BRAKE 1

2 |26013-080162 QMEEFZEE(+SW)  |Bolt Hexa (8-16) 2 |M8XP1.25X16

3 | TA00043945C FXIEE0| 20| Of(H| QI [PARKING-BRAKE WIRE(MAIN) 1

4 |TA00043875C BN [JEREETEA PARKING BRAKE BRACKET 1

4 |TA00043875B Z=X=g 0|3 B3l PARKING BRAKE BRACKET 1

5 |26106-080202 SLA4EUXEE SQR FLANGE BOLT 2 |M8XP1.25X20

6 | TA00043944C FAE 0|2 240[Of(LR) PARKING-BRAKE WIRE(L,R) 2

7 | TA00015989B 22 H| A (SCV) CLEVIS 2 [19X19

7 | TAOO015989A 22 H| A (SCV) CLEVIS 2 [19X19

8 |TT41090000A4 FEE10X23 PIN10X23 2

8 |TT41090000C4 FEIT 10x23 PIN10X23 2 [D10

8 |TT41090000B4 FET 10x23 PIN10X23 2 [D10

9 |22417-200300 st PIN,, COTTER (2-30) 2 |D2.0X30

10 [TA00028944A cZ=gfzl BRAKET 1 |4.5T

10 [TA00028944B cZ=gfzl BRACKET 1 |4.5T
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C04030 Year/Month
(SHIFT LEVER)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @) (SPEQ) (REMARK)
1 |TA00058953A =R MAIN LEVER ASS'Y 1
2 |26106-080502 328ALLSZAEUXZE SCREW,HEXFLANGEHEADCAP 2 | M8X1.25X50
3 |TA00028688A FHE oY Ktdp2t BOOT MAIN SHIFT 1
4 | TAOO062665A HEHES Lo X5 KNOB 1
5 126023-040162 OFM Z B H ZF2 LEAHSW +PW) SCREW 1 |M4X16
6 |TA00028689A SHE 2y Xtdp2t BOOT RANGE SHIFT 1
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C04040 Year/Month
(DIFF-LOCK PEDAL)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |FT83220000C4 PNESIT =g PEDAL, DIFFERENTIAL 1
1 |FT83220000D4 PNESIT L= gry PEDAL, DIFFERENTIAL 1 |NONE
2 122360-200000 A PIN , SNAP (20®) 1 [D20
3 [TA00020002A A& o Z AtHi2t BOOT 1
4 | TA00045622B HAN =22l SERVICE BRACKET 1
4 | TA00045622A HAN g2l SERVICE BRACKET 1
5 |26106-080162 EHX| = E8X16 SCREW,HEXFLANGEHEADCAP 6 |M8XP1.25X16
6 |TTB1300000B4 2EH AZE SPRING,RETURN 1
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C04071 Year/Month
(PTO SHIFT)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [TAO00056007A PTOEZx3 LEVER, PTO 1
2 |26023-040102 OFM 2= 2 H| T2 LEAKSW+PW) SCREW W/WASHER 1 |M4X10
3 | TA00019922A PTO 2Hf = PTO LEVER BOOT 1
4 | TA00061160A PTOHHHEZ|Z] =T BRACKET SUB ASS'Y, PTO LEVER 1
4 | TA00061160C PTOYHHER]Zl =3t BRACKET SUB ASS'Y, PTO LEVER 1
4 | TA00061160B PTOYHHER]Zl =3t BRACKET SUB ASS'Y, PTO LEVER 1
5 [TA00047326A B ESPNPNEEEEA BRACKET, LEVER SHAFT 1
5 |TA00047326B S PN PNIEEEA BRACKET, LEVER SHAFT 1
6 | TA00060479A PTORIH LEVER, PTO 1
6 | TA00060479B PTOHIH LEVER, PTO 1
7 | TA00060480B PTOT|HH =%t LEVER ASSY, PTO 1
7 | TAOO060480A PTOT|HH =%t LEVER ASSY, PTO 1
8 [TA00061161B PTORHEE|ZI =Tt BRACKET ASS'Y, PTO LEVER 1
8 [TAO00061161A PTORHHEE|ZI =Tt BRACKET ASS'Y, PTO LEVER 1
8 |[TA00061161C PTORHEE|ZI =Tt BRACKET ASS'Y, PTO LEVER 1
9 |24550-018250 E2}0| & A|18X25 DRYBUSH 2 | 18X20X25
10 [26106-060162 SLEUX EE HEXFLANGEBOLT 2 |M6XP1.0X16
11 |26106-080202 SL4EUXEE SQR FLANGE BOLT 2 |M8XP1.25X20
12 [26106-060182 434A22, 31 EUR| EE Bolt, Hexa (6-18) 8 |M6X1.0X18
13 | TAOO048298A 2| H{(PTO,CREEP) 7{Hf 12 LEVER COVER GUM 1
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D01010 Year/Month
(PUMP, HYDRAULIC)
5835R(AC02113) 2022-12-15
sl EREHS E 3 z 3 ~z| @ Ikl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 [TAO00059244A FY BX(16cc x 7.2c0) HYDRAULIC PUMP 1
2 |22217-080000 AIZEIQIMS WASHER, SPRING (® 08) 1 M8
2 |22217-080000 AIZEIQIMS WASHER, SPRING (® 08) 3 |M8
3 |26716-080002 FLUHE NUT,HEX (D8) 1 |M8xP1.25
4 |26013-080352 QM ZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 1 |M08X1.25X03
5 |NT99020000B4 S22 EM8X174 BOLTFORTENDEMNPUMP 2 |M8X1.25X174
5 |NT99020000A4 S22 EMS8x174 BOLTFORTENDEMNPUMP 2 |M8x1.25x174
6 |24311-000180 O-RING(P18) O-RING, DYNAMIC (®18) 1 |P18
7 |HH02080000A4 |IHZ(RF&HI) PACKING,HYD.PUMP 1 |T05
8 | CVE4020000A4 L1E1/2 NIPPLE 1
8 | CVE4020000B4 LE1/2 NIPPLE 1/2 1
9 |NT34620000B4 A H 2PF1/4-3/8 ELBOW 1
9 |NT34620000A4 A HPF1/4-3/8 ELBOW 1
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D01030 Year/Month
(LINE FILTER)
5835R(AC02113) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qry) (SPEC) (REMARK)
1 126106-080162 EUX|EE8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
2 |[TA00017969A A 2(3/4-1/2) ELBOW(3/4-1/2) 2
2 [TA00017969B A= 2(3/4-1/2) ELBOW(3/4-1/2) 2 | SOLM20-06G
3 | TA00047408A 2toIEE X3t LINE FILTER ASS'Y 1
4 | TA00043309C SUSAR/SCV-EH) HOSE(R/SCV-FILTER) 1
5 |TA00057887C S AEEH-5) HOSE 1
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D01040 Year/Month
(FILTER, HYDRAULIC)

5835R(AC02113) 2022-12-15
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D01040 Year/Month
(FILTER, HYDRAULIC)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 | TAO0059619A Mmool m(F) LOW-PRESSURE(REAR) 1
1 |TA00059619B HYno|m(F) LOW PRESSURE PIPE(RR) 1
2 |NTB4310000B4 SAHE HOSEBAND 1 | D38
2 |NTB4310000A4 SAHE HOSEBAND 1
3 |TA00017333A MYz A HOSE, LOW PRESSURE 1 |-
4 126106-100162 E WX 2 EM10X16 SCREW,HEXFLANGEHEADCAP 4 |M10XP1.5X16
4 126106-100162 E WX 2 EM10X16 SCREW,HEXFLANGEHEADCAP 3 |M10XP1.5X16
5 |TA00042889B Ze =224z FILTER BRACKET 1
5 |TA0O0042889A Ze =224z FILTER BRACKET 1
5 |TA0O0042889A Ze =224z FILTER BRACKET 1
6 |26106-100122 SLEUHXEE HEXFLANGEBOLT 2 |M10XP1.5X12
7 | TA00042010A 2E HH FILTER COVER 1
8 |FTB8030000D9 S4TH OIL PRESSURE FILTER 1 12T
8 |FTB8030000C9 Sy FILTER, HYDRAULIC OIL (30/40 SERIES) | 1
9 |TA00042892A X ool = (™) LOW-PRESS PIPE(FRONT) 1
10 |26106-060552 SLUZUMXEE HEX FLANGE BOLT 4
11 {24321-000350 o-d O-RING 1 1G35
12 [24311-000320 oz ((Pyd) O-RING, DYNAMIC (#32) 1 P32
13 | TTB4100000D4 E0|E PLATE 1 T30
13 [TTB4100000A4 E0|E PLATE 1 |T3.9X19X40
13 [TTB4100000C4 E0|E PLATE 1 |T3.0
13 [TTB4100000B4 E0|E PLATE 1 |T3.0
14 | FTB4700000B4 2T Yz ) SPRING 1
15 [ TAOO045083A SAHE HOSE BAND 1
15 [TA0O0045083B SAHE HOSE BAND 1
16 [23010-044000 SAHE HOSEBAND 1 | D44
17 | TAOO017334A HezA C HOSE C 1
18 [23010-040000 SAHE4LQ HOSEBAND 1 | D40
19 [26013-080502 QAMZERFZEE(+SW)  |Bolt, Hexa (8-50) 2 |M8XP1.25X05
20 [NTB4490000A4 MYEMR| =T FLANGE,LOWPRESSUREPIPE 1
21 124341-000260 O3S O-RING, FIX (®26) 1 |1AS26.0
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D02010 Year/Month
(STEERING WHEEL)

5835R(AC02113) 2022-12-15

(Tm| [0l E & psTalR2I
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D02010 Year/Month
(STEERING WHEEL)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |TA00048049B 2E[0jd 2 STEERING WHEEL 1
2 |[TA00048050B H COVER 1
3 |22587-480124 HH| T 2| Ef T LAY TAPPING SCREW 3 |4.8x12
4 | TA00048436B U E(M16XP1.5) U-NUT 1
4 | TA00048436A U E(M16XP1.5) U-NUT 1
5 126347-080002 UHE Unut 1 |M8XP1.25
6 [TC65130000A4 HH () COVER,SHAFT 1
7 126136-100252 SLA4EUHXEEMS) SCREW, HEX FLANGE HEAD CAP 3 |M10X25
8 [TC65010000B4 B Zl(ZHHHR) BRACKET(COLUMCOVERR) 1 123T
8 [TC65010000A4 B Zl(ZHHHR) BRACKET(COLUMCOVERR) 1 |T=23
9 |HA00001034C HSE AQX|(TYME) | F/R SWITCH 1
9 |HA00001034B S E AQAX|(TYMES) | F/R SWITCH 1
9 [HAD0001034A  |HSTALX|(IAME) |F/R SWITCH 1
10 | TC65060000B4 EHEDx TILTPINASS'Y 2
10 | TC65060000A4 B Em X3 TILTPINASS'Y 2
11 |NT33010000C3 pst e P.S.TVALVE 1 |NONE
11 |NT33010000D3 PST & P.S.TVALVE 1 |NONE
12 | TC65020400A9 Zysex COLUMNBUSH 1
13 |26106-080122 SHEUHXEE Bolt, Hexa (8-12) 2 |M8XP1.25X12
14 | TC65040000B4 EELH TILTLEVER 1 |NONE
14 | TC65040000A4 EEYH TILTLEVER 1
15 | TC65030000B4 HEHE TILTLEVERPIN 1
15 | TC65030000A4 HEHE TILTLEVERPIN 1
16 |22242-000200 =gAHaln SNAP RING, SHAFT (® 20) 2 |D20(:8)
17 |24107-060044 =H|0{ & 600427 Bearing, Ball (#6004) Dubble Cap 1 |#6004ZZ
17 | TAOO060975A HE2Y CAP ROLLER 1
18 |22252-000450 THEAMEIYS RING, CIRCLIP (® 45) 1 | D45
18 |22252-000420 THEAMNEL2 RING, CIRCLIP (® 42) 1 |D42
19 | TAOO015785A ARE 2FO| LEVER, STAND 1
20 | TC65050000A4 ElEAZZ TILTSPRING 1
21 [ TA00058183B AE|0E HE STEERING COLUMN 1
21 [ TA00058183A AE|0E AHE STEERING COLUMN 1
21 | TA00058183D AE|0E AHE STEERING COLUMN 1
22 | TA00015708C HP A AM2IH HOSE, PST STEERING 2 |NONE
23 | TAO0043301A SUZA(HI-PST) HOSE(PUMP-PST) 1
24 | TA00043303C SUSTAPST-E HOSE(PST-T V/V) 1
25 | TAOOO58181A = SHAFT 1
25 | TA00058181B 2E|0fE = SHAFT 1
26 | TAOO017958A | &l(1/4" NIBBLE 1
26 | TAO0O017958B | &l(1/4" NIBBLE 1
27 | TAO0063018A Zysex BOOTS, COLUMN 1
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D03010 Year/Month
(OIL COOLER)
5835R(AC02113) 2022-12-15
av| 2EHD = =l 22| 7Y 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TA00039614A U= OIL COOLER 1
2 [TA00041291B 222212 (CABIN-40cc) T8 COOLER BRACKET ASS'Y 1
2 [TA00041291C 222212/ (CABIN-40cc) T8 COOLER BRACKET ASS'Y 1
3 [TA00041290A 22222 (CABIN) ZB2 COOLER BRACKET ASS'Y 1
3 [TA00041290B 22222 (CABIN) ZB2 COOLER BRACKET ASS'Y 1
4 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 4 |MB8XP1.25X16
5 126106-060162 SLEUX 2E HEXFLANGEBOLT 2 |M6XP1.0X16
6 |[FT33060000A4 OFEfH 45ELBOWI[3/8] 2
7 |TA00043306B RYZ2(PF3/841810) HOSE 1
8 |TA00058731C R Y= 2(PF3/842050) HYD. HOSE 1
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D03011

5835R(AC02113)

(HYD LINE)

Year/Month

2022-12-15

ol
Cooler
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D03011

Year/Month
(HYD LINE)
5835R(AC02113) 2022-12-15
e HEEHD =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)

1 [TAOO0055136A Z YK (PF3/8-3/8) SUB ELBWO(PF3/8-3/8) 1
2 | TA00043303C LS APST-E8 HOSE(PST-T V/V) 1
3 |TA00043306B &= 2(PF3/8*1810) HOSE 1
4 |TA00058731C &= 2(PF3/8*2050) HYD. HOSE 1
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D03030 Year/Month
(FRONT SCV)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 | TAO0064268A 4 scv =3 (Floating) FRONT SCV ASS'Y 1
1 |TA00058703B Mk scvy ExT FRONT SCV.V ASS'Y 1
1 |TA00058703A Mk scvy ExT FRONT SCV.V ASS'Y 1
2 | TA00022932B 295 A(PF3/8 650) HYDRAULIC HOSE(PF3/8 800) 1
2 |TAO0059105A K UZA(PF3/8 650) HYDRAULIC HOSE 1 |PF 3/8" 800M
3 | TA00001408B AT A 172" (F) HIGH PRESSURE HOSE 1/2" (F) 1
4 126106-080802 572,A1417, 2 X| = E8X80 SCREW,HEXFLANGEHEADCAP 2 | M8X1.25X80
5 | THB4912000A4 = 28l50 GROMMET 50 1
6 [TA00028613A H COVER 1
6 [TA00028613B H COVER 1
7 [26106-060142 FLEUX=ZE BOLT 4 |M6X1.0X14
8 |26106-080602 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 3 [M8XP1.25X60
9 [26106-080202 SLA4EUXEE SQR FLANGE BOLT 2 |M8XP1.25X20
10 |CEE4050000B4  |At2|SEAH3/8 ELBOW(3/8) 1
10 | TA00053806B 714 E (PF3/8) CONNECTOR 1
10 |CEE4050000A4  |At2|S2EAE3/8 ELBOW (3/8) 1
10 | TAOO053806A 714 E (PF3/8) CONNECTOR 1
11 | TAOOO35078A 90&= AH (PF3/8-1/2) ELBOW 2
11 | TAO0035078B 90&= AH (PF3/8-1/2) ELBOW 2
12 | TAOO057495B Hi 5 5 2LZ RSt BRACKET ASS'Y, VALVE 1
12 | TAO0057495C Hi 5 5 2LZ RSt BRACKET ASS'Y, VALVE 1
13 | TA00041510B DAZA(1/2) HIGH PRESSURE HOSE(1/2) 1
13 | TAOO041510A DASA(1/2) HOSE(1/2) 1
14 | TAO0055377A 2l xsH GRIP COMP , JOYSTICK 1
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D03060

5835R(AC02113)

(REAR SCV LEVER)

Year/Month

2022-12-15
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D03060

Year/Month
(REAR SCV LEVER)
5835R(AC02113) 2022-12-15
eu| 2EYs = = c2l 7Y |1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |TAOOO57579A SCV YY B2zl =3t BRACKET ASS'Y, SCV LEVER 1
1 |TAOO057579B SCV YY B2zl =3t BRACKET ASS'Y, SCV LEVER 1
2 |TA00057590A Scv #H =zl A =3 BRACKET A ASSY, SCV 1
2 | TA0O0057590B scv e =2fal A xot BRACKET A ASS'Y, SCV LEVER 1
3 |26106-080122 SLEUX=ZE Bolt, Hexa (8-12) 1 |M8XP1.25X12
4 |26106-080252 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 3 |M8XP1.25X25
5 |26367-080002 259, FLEUXHE HEX FLANGE NUT (08) 2 |M8XP1.25
6 |TTB1190000A4 E0|E PLATE 2 (3.0T
7 |24550-018150 == EON DRY BUSH 4
8 | TA00060471A 7t #ef CALAR 1
9 |TA00061133A SCV &Y 2 =gt LEVER 2 ASSY, SCV 1
10 | TAO0061134A SCV Y 3 =gt LEVER 3 ASSY, SCV 1
11 |TA00032964B I &F0| () NOB(ORANGE YELLOW) 1
12 |TA00032965B | &=Fo| (i NOB(PINK) 1
13 |26557-040062 (+)AhS EHIEF 2 LEAL SCREW 2 |M4X0.7X6
14 [TA00043995C SCV 210]0f SCV WIRE 2
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E01010

5835R(AC02113)

(FRONT AXLE CASE)

Year/Month

2022-12-15




- 141 -

E07010 Year/Month
(FRONT AXLE CASE)
5835R(AC02113) 2022-12-15
gl REH3 =9 =9 >3 A H|
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
TA00033457B THET|OHO|A CASE, FRONT GEAR 1
22312-080140 o PIN, DOWEL (8-14) 4 |D8X14
TA00033470B EE BOLT 16
22217-100000 ATEIQLM WASHER, SPRING (® 10) 16 |M10
TA00044183A THET|OHO|A CASE, FRONT GEAR 1
TA00037667A 2L E4AM18) BONDID SEAL(M18) 1
23887-180002 | =& 1(D|E) PULG 1 |M18
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E01015

5835R(AC02113)

(FRONT AXLE SUPPROT)

Year/Month

2022-12-15
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E01015

Year/Month
(FRONT AXLE SUPPROQOT)
5835R(AC02113) 2022-12-15
su| HEus = g = o sz A4 B 2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 [24321-000600 O- & 1AG-60(=4h) SEAL,ORING 2 |G60
2 | TA00034105A MEEF)EA BUSH 1
3 | TA00034104A HE MEEFHZT AXLE SUPPORT(FRONT) ASS'Y 1
3 | TA00034104C HE MEEFHZT AXLE SUPPORT(FRONT) ASS'Y 1
4 |24764-060000 d2ALE GREASE NIPPLE 1
5 124321-000750 O-RING1AG-75 SEAL,ORING 1 |G75
6 |TA00034103A NEE(Z)EA| BUSH 1
7 |24321-000700 0-1AG-70(Z4hD1308 8 O-RING1AG-70 1 [G70
8 | TA00034102D HE MEEF)ZT AXLE SUPPORT (REAR) 1
8 | TA00034102C HE MEEF)ZT AXLE SUPPORT (REAR)ASS'Y 1
9 |TC55020000B AHAEZO|E PLATE 1
10 [26106-100302 SLEUX=ZE HEXFLANGEBOLT 3 |M10XP1.5X30
11 | TAOO033449A A=A 0|~ CASE, FRONT AXLE 1
12 [TA00034270B HE MEE(F) AXLE CASE SUPPORT (REAR) 1
12 [ TA00034270C HE MEE(F) AXLE CASE SUPPORT (REAR) 1
13 [TA00034271A HE MEEH) AXLE CASE SUPPORT (FRONT) 1
13 [TA00034271B HE MEEH) AXLE CASE SUPPORT (FRONT) 1
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E01015-2 Year/Month
(FRONT AXLE SUPPROT)
5835R(AC02113) 2022-12-15
= FFH = g = g =g H|
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)

1 |TA00044167F =zt FRONT AXLE ASSY WITH QUICK TURN | 1

1 |TA00044167H =zt FRONT AXLE ASS'Y WITH QUICK TURN | 1

1 |TA00044167) =zt FRONT AXLE ASS'Y WITH QUICK TURN | 1

1 |TA00044167E =zt FRONT AXLE ASSY WITH QUICK TURN | 1

1 |TA00044167L =zt FRONT AXLE ASS'Y WITH QUICK TURN | 1

1 |TA00044167G A=z FRONT AXLE ASS'Y WITH QUICK TURN | 1

1 |TA00044167! A=zt FRONT AXLE ASS'Y WITH QUICK TURN | 1

1 [TA00044167K A=zt FRONT AXLE ASS'Y WITH QUICK TURN | 1

2 |26116-160602 FU=E HEX BOLT 6 |M16XP2.0X60

3 122217-160000 ATEQIM WASHER, SPRING (® 16) 6 |M16

4 |HA00001145B A TURN UP SENSOR 1

5 |TA00037667A 2L E4AM18) BONDID SEAL(M18) 1

6 |TT80180000B4 Ed= b CLAMP B 1

6 |TT80180000D4 Ed=Z b CLAMP B 1

6 | TT80180000A4 E#=B Clamp, B 1

6 |TT80180000C4 Ed= b CLAMP B 1

7 |26106-080102 EUXEE SCREW,HEXFLANGEHEADCAP 1

8 | TA00063049A oto| = gt PIPE ASSY 1
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E01030 Year/Month

GEAR CASE, FRONT AXLE
5835R(AC02113) 2022-12-15
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E01030 Year/Month
GEAR CASE, FRONT AXLE
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 [TAO0033805A a4re OIL GUAGE 1
2 |24311-000220 O-RING1AP-22.0 O-RING, DYNAMIC (922) 2 [1A P22.0
3 | TA00033468C MRS ZUEE BOLT W/ WASHER 4
4 [TA00033475B ZHEE SPACER 4
5 [FE78010000B YUY (5) 55x72x135 OIL SEAL (55X72X13.5) 2 |55X72X13.5
5 |FE78010000A UM (54) 55x72x13.5 SEALOIL -> FE78010000B 2 |55X72X13.5
6 [24101-062074 | =H|0{&6207 BALL BEARING (#6207) 6 |#6207
7 | TA00033457C THET|OHO|A CASE, FRONT GEAR 1
8 |24321-001050 0-& O-RING 2
9 [TA00033461B Hi1=m|L| AT PINION, FRONT 1ST SHAFT 2
9 [TA00033461A 1oL AT PINION, FRONT 1ST SHAFT 2
10 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 2 D72
11 [TAO0033489A M o02T SHIM 0.2T 2
12 [TAO0033488A A 03T SHIM 0.3T 2
13 [TA00033487A A 05T SHIM 0.5T 2
14 | TA00033458C THEJ|0{EA GEAR BOX, FRONT 2
15 [TA000033481A LOCK NUT LOCK NUT 2
16 [24101-062084 | =H|0{ 26208 Bearing, Ball (#6208) 2 |#6208
17 | TA00033474A HI" 7|0 49T GEAR, BEVEL 49T 2
18 |22252-000850 M= = 85H RING, CIRCLIP (® 85) 2
19 [TA00033486A A o02T SHIM 0.2T 1
20 |TA00033485A A 05T SHIM 0.5T 1
21 |TA00033939A od O RING 2
22 | TA00033459C ITHEHOZAHOIA BEARING CASE, FRONT 1
23 |24101-062094 | =012 6209 BALL BEARING (#6209) 2 | #6209
24 [ TA00041352A QUM OILSEAL (AO26 TYPE) )
25 |22217-120000 ATEIQLM WASHER, SPRING (® 12) 4 |M12
26 | TA00033460E DTHEALE SPINDLE, FRONT 2
26 | TA00033460D DTHEALES SPINDLE, FRONT 2
27 | TA00033469A IMEESZUEE BOLT W/ WASHER 16
28 | TA00033463A H2=710§ FRONT 2ND AXLE LH 2
29 | TA00033464A o= FRONT 2ND SHAFT 2
30 | TC60110000A3 UM (A) SEAL, OIL 2
31 |24101-060104 | =H|0{ 6010 Bearing, Ball (#6010) 2 |#6010
32 |TA00033473A HIHZ| 11T GEAR, BEVEL 11T 2
33 | TT63050000A4 H| 01 & TMB207 BEARING 2 [TMB207
34 |24311-000180 O-RING(P18) O-RING, DYNAMIC (©18) 1 |P18
35 | TA00033462A HM1=RH FRONT 1ST SHAFT RH 1
36 | TC60790000B3 QUM ZTTHM20) CAP(M20),0IL 1
37 |22217-100000 AZRRLM WASHER, SPRING (@ 10) 2 |M10
38 |26116-100502 |LEZE HEXAGONBOLT 2 |M10XP1.5X50
39 |22190-100000 A oLM WASHER 4 [(M10
40 [23887-100002 E{3(0]H) SCREW,HEXAGONHEADCAP 4 |M10
41 [TA00044183B ITHETJ|{AHO|AL CASE, FRONT GEAR 1
42 | TAOO058614A A FIH(35.5) STOPPER(35.5) 2
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E01030

Year/Month
GEAR CASE, FRONT AXLE
5835R(AC02113) 2022-12-15
el REEHS 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
43 [TAO0064851A DUST CAP 2
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E01071

5835R(AC02113)

(FRONT 1ST SHAFT)

Year/Month

2022-12-15
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E01071 Year/Month
(FRONT 1ST SHAFT)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |TA00033449A HX=AH 0| A CASE, FRONT AXLE 1
2 |TA000334558B 72 E= COUNT SHAFT 1
3 |24141-320060 E{| O|H & 2{ | 0 21320060  |BEARING, ROLLER (#32-00-60) 2 {32006
4 |22252-000550 THEAHZ(CH) RING, CIRCLIP (® 55) 1 | D55
5 |TA00033478A tAm PLATE 1
6 | TA00034102C HE MEEF)ZT AXLE SUPPORT (REAR)ASS'Y 1
6 |TA00034102D HE MEEF)ZT AXLE SUPPORT (REAR) 1
7 124421-405508 2 AATC405508 OIL SEAL 1
8 |124311-000300 oY (PY) O RING(P TYPE) 1 |P30
9 |TA00033471A Al BUSH 1
10 [ TAOO033472A HE NUT 1
11 |26106-080202 SL4EUXEE SQR FLANGE BOLT 6 |M8XP1.25X20
12 [ TA00033456C ERLY RING GEAR 1
13 |22312-080140 Yo PIN, DOWEL (8-14) 2 |D8X14
14 |24101-060134 =HI0{ 26013 BALL BEARING (#6013) 1
15 | TA00033451B Xp& | 0| & DIFF. CASE 1
16 [TA00033462A M1=RH FRONT 1ST SHAFT RH 1
17 | TA00033466A HM1=LH FRONT 1ST AXLE LH 1
18 |TC57110000B A= mLo= DIFF.PINION SHAFT 1
19 | TC57100000A A= OL 7|0 10 DIFF.PINION GEAR 2
20 | TC57130000A A= mLeizto|4 DIFF.PINION LINER 2
21 | TC57090000A AtES AFOIEZIOf 14 DIFF.SIDE GEAR 2
22 | TC57120000A K= AO|E 7|0 2}0|Y DIFF.SIDE GEAR LINER )
23 |TA00033452A A& 71012+0[H(0.6T) LINER. DIFF GEAR 1
24 | TA00033453A A& 710210 H(0.4T) LINER, DIFF GEAR 1
25 |22351-040040 Amalgl PIN, SPRING (4-04) 1 | D4X40
26 |24761-010000 A-MTeFd dE|ALE NIPPLE(A-MTG6F) 1
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EO01080 Year/Month
(TIE ROD)

5835R(AC02113) 2022-12-15
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E01080 Year/Month
(TIE ROD)
5835R(AC02113) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [TC56010000D EfO|2E X% GLASS, WINDSHIELD 1
1 | TC56010000E2 EfO|RELX%t TIE ROD ASSY, LH 1
2 |TC56020000E2 EfO|RERXT! TIE ROD ASS'Y, RH 1
2 | TC56020000D EtO|Z ERET} CUSHION BOLT 1
3 |26877-160002 SE0[HEM16 STUDNUTM16 2
4 | TC56040000C L EM20X1.5 FLANGE NUT, HEX 1
5 | TC56050000C LI EM20X1.5(ZFLEAR CAP NUT 1
6 |22417-300250 7H&E3X25 PIN,, COTTER (3-25) 2 | D3.0X25
7 | TC56010106A4 EfO|ZE MEZ SET RING 2
8 |TC56010105A4 | HX|FHH DUST COVER 2
9 |TC56010107A4 == CLIP 2
10 |TT10030000A9 | HX|FHH| DUSTCOVER 2
11 |24764-060000 dg|AaLE GREASE NIPPLE 2
12 [ TAOO0033465F HELH NUCLE ARM, LH 1
13 [ TAO0033467F = 2RH NUCLE ARM, RH 1
14 | TC66030000E Azl xst P.S.T CYLINDER ASS'Y 1
15 | TC66020000B FLANGE BOLT.HEX FLANGE BOLT.HEX 4
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FO01020

5835R TM(US)
(AC01722)

(MISSION CASE)

Year/Month

2022-12-15

#\«__\(@@'
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FO1020 Year/Month
5835R TMIUS) (MISSION CASE)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TA00042088B X5 CLUTCH HOUSING 1
1 | TA00042088C K52 CLUTCH HOUSING 1
1 | TA00042088D A5 CLUTCH HOUSING 1
1 | TAO0042088E X5t CLUTCH HOUSING 1
2 |TA00042090B Al S0 E CENTER PLATE 1
3 | TA00042089B oM 0| A TRANSMISSION CASE 1
3 | TA00042089C oM 0| A TRANSMISSION CASE 1
3 | TA00042089D oM 0| A TRANS MISSION CASE 1
4 | TA00042430C SR A O[ A REAR-AXLE CASE 1
4 | TA00042430D SR A O[ A REAR-AXLE CASE 1
7 |22312-120200 Halim PIN, DOWEL (12-20) 4
8 |TA00037012A A28 E (M14XP2X45) STUD BOLT(M14XP2X45) 4
8 |TA00037012B A28 E (M14XP2X45) STUD BOLT(M14XP2X45) 4
9 [22217-140000 22N 14 WASHER, SPRING (& 14) 12 |M14
9 [22217-140000 22N 14 WASHER, SPRING (& 14) 16 |M14
9 [22217-140000 2214 WASHER, SPRING (& 14) 12 |M14
10 |26716-140002 FAHE NUT 4 [M14X2.0
11 126106-120352 SCREW screw 4 [M12X1.75X35
12 | FTO8090000A4 = E(M14X45) BOLT (M14X45) 8 | M4X2.0X45
12 | FT0O8090000B4 = E(M14X45) 8 |M12X45
12 | FT08090000C4 = E(M14X45) 8 |M12X45
12 | FT08090000D4 = E(M14X45) 8 |M12X45
13 |22312-100180 Yo PIN, DOWEL (10-18) 4 |D10X18
14 |26013-120302 QUIMEEFZHEE(+SW) [ HEX BOLT W/WASHER 8 |M12XP1.75X3
15 |[26013-120852 MRS ZUEE BOLT 8
16 | TA00042989A MSEE(M12X155) STUD-BOLT(M12X155) 4
16 | TA00042989B A SEE(M12X155) STUD-BOLT(M12X155) 4
17 126716-120002 295ALLSZHE HEXA NUT295 4 [M12X1.75
18 |22217-120000 ATEIQLM WASHER, SPRING (® 12) 4 |M12
23 [TA00042991B A2IH AEE CYLINDER SUPPORT 2
24 [FT36100000A4 FHHE HEXAGON NUT 4 [M12XP1.75
25 | TH22090000A4 22 E(M12xP1.75x35) BOLT (M12 P1.75X35) 2 |NONE
25 | TH22090000B4  [=2EEM12xP175x35) 2 |-
26 |22217-120000 AT WASHER, SPRING (® 12) 6 [M12
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FO1031 .

5835R TM(US) (REAR AXEL HOUSING LH)
Aot 2022-12-15
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FO1031 Year/Month
5835R TM(US) (REAR AXEL HOUSING LH)
(AC01722) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |26013-100402 AMZESUEE Bolt, Hexa (10-40) 6
2 |TA00042345E BjojazxghEh BRAKE ASSY(L) 1
3 |22252-000900 FHEAHZ9Q RING, CIRCLIP (® 90) 1 D90
4 |22242-000400 H8AHE40 SNAP RING, SHAFT (& 40) 1 | D40
5 |TA00044074A AT O] A (50X40X3T) SPACER (50x40x3T) 1
6 |TF64190000A4 | H| 0 26308HL1 ooy oA 1 [NJ307R DEL.20220323
7 |TA00042541B FR=S2 A (ED REAR-SHAFT HOUSING (LEFT) 1
8 [TA00042343D oto|'g mfL| el (xh FINAL PINION(L) 1
9 | TA00042228B Sht= REAR-AXLE SHAFT 1
9 | TA00042228C Sht= REAR-AXLE SHAFT 1
10 | TAO0033423A QUM (ZKIE) SEAL, OIL (REAR AXLE) 1
11 | TA0O0033424A HATHZ AR SPACER, REAR AXLE 1
12 |24141-320110 B O E2{H| o & BEARING 2 |NONE DEL.20220323
13 | TA00032602A X 7|0fLH GEAR(L) 1
14 | TA0O0032594A E HE ROCK NUT 1
14 | TA00032594C 214 E (K5,DYNAQ) ROCK NUT 1
15 |26736-160002 E4&NUT HEXNUT 1 |M16XP1.5
16 [22217-160000 AT WASHER, SPRING (® 16) 1 IM16
17 |TA00042921B 220|232t LEVER, BRAKE 1
17 | TA00042921C 220|232t LEVER, BRAKE 1
18 |24421-253505 QUAMTC253505 Seal, Ol (#25-35-05) 1
19 | TA00046785A B2|0| 37 H (Zh COVER L,BRAKE 1
20 |[TN5010000083 | 220|227 CAP 1
21 |[TN50070000A4 |AZE SPRING 3 |D23
22 | TA00046783A AHEYO0IEZh CAM PLATE L 1
23 | TA00033823B op&HT PLATE. FRICTION 5
24 |TN50050000A2 |Z&|0|E PLATE 5 |T3.2
25 |TA00042347B 20|32 5 BRAKE SHAFT 1
26 |24190-200001 T Ball, Steel 6
27 | TA00043711B FXtER| 0|2 =ef2l(Eh PARKING BRAKE BRACKET(L) 1
28 124311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 1 (P21
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FO1032 o

5835R TM(US) (REAR AXEL HOUSING RH)
Aot 2022-12-15
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FO1032 Year/Month
5835R TM(US) (REAR AXEL HOUSING RH)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)

1 | TA00042344C ool g mlL| () FINAL PINION(R) 1

2 |TA00042151A SXESRESR) REAR-SHAFT HOUSING(RIGHT) 1

2 |TA00042151B SXESRER) REAR-SHAFT HOUSING(RIGHT) 1

3 |TF64190000A4 | H|0f 26308HL1 ooy oAk 1 [NJ307R DEL.20220323

4 |TA00044074A A O] M (50X40X3T) SPACER (50x40x3T) 1

5 |22242-000400 =g Aalg SNAP RING, SHAFT (@ 40) 1 |D40

6 [22252-000900 THEAMEQ RING, CIRCLIP (® 90) 1 [D90

7 | TA00042346E R N EES-{E) BRAKE ASSY(L) 1

8 [26013-100402 QMR RZIEE Bolt, Hexa (10-40) 6

9 | TA00032594A £ HE ROCK NUT 1

9 | TA00032594C gt E (K5,DYNAQ) ROCK NUT 1

10 |TA00033829A SX=7|0{ RH GEAR R, REAR AXLE 1

11 |24141-320110 B O| T Z2{ 1|0 & BEARING 2 |NONE DEL.20220323

12 |TA00042228B Sht= REAR-AXLE SHAFT 1

12 [ TA00042228C Skt= REAR-AXLE SHAFT 1

13 | TAO0033423A QUM (ZKIE) SEAL, OIL (REAR AXLE) 1

14 | TAO0033424A AT Z AR SPACER, REAR AXLE 1

15 | TAO0059239A A DIP STICK 1

16 | TA00047427A FXER| 0|3 EEjZI()  |PARKING BRAKE BRACKET(R) 1
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FO1040

5835R TM(US)
(AC01722)

(REAR AXLE CASE)

Year/Month

2022-12-15
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F01040 Year/Month
S335R TM(US) (REAR AXLE CASE)
(AC01722) 2022-12-15
vl REEHz 249 >3 4 H|D
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)

TAO0060509A

COVER, REAR-AXLE-CASE

26013-100202

BOLT(+SW)

M10X1.50X02

26013-100302

SCREW,CAPTIVEWASHERCAP

M10XP1.5X30

26013-100162

Bolt, Hexa (10-16)

iU,

M10X1.5X16
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F02022

5835R TM(US)
(AC01722)

(MAIN DRIVE SHAFT)

Year/Month

2022-12-15
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oedee MAIN DRIVE SHAFT vear/Month
5835R TM(US) ( )
(AC01722) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPECQ) (REMARK)
1 |26107-100162 SZLUZUXEE HEX FLANGE BOLT 3
2 | TA00033550C ool s 1855 2 HOLDER, MAIN SHAFT 1
3 |24341-000800 O-RING1AS-80.0 O-RING, FIX (80) 1
4 |FT39150000A4 |2 YAl TC35X50X8 OILSEAL 1 |35X50X8
5 [24101-062074 =HI0{ & 6207 BALL BEARING (#6207) 1 #6207
5 |TA00059186A =H{| 0 & (6207) BALL BEARING 1
6 [TA00041711A HZE7|10] 29T FORWARD GEAR 29T 1
7 |TA00041710D ool 2y 5% MAIN INPUT DRIVE SHAFT 1
8 |TA00042356B I 25T REAR GEAR 25T 1
9 124101-062084 %Hﬂ O'I 216208 Bearing, Ball (#6208) 1 #6208
9 | TA00059304A =H{| 0 & (6208) BALL BEARING 1
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F02023

5835R TM(US)
(AC01722)

(MAIN DRIVE SHAFT)

Year/Month

2022-12-15

e ———————— ey

/
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F02023 Year/Month
5835R TM(US) (MAIN DRIVE SHAFT)
(AC01722) 2022-12-15
su| =Eds = g = g sz| B 2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |26106-080202 SL4EUXEE SQR FLANGE BOLT 2 |M8XP1.25X20
2 |23871-010000 HolmZz{1 PLUG 2 |PT1/8
3 |TA00042335C ool d o5 2£ HOLDER 1
4 124341-000590 I1gasdod O RINGS 1
5 | TA00033554B MBI A=A SEALING(FR_INPUT) 3
6 |24101-060074 =H| 0 26007 Bearing, Ball (#6007) 4 | #6007
6 | TAOO059305A =Ho BALL BEARING 4
7 |TA00041716D ool & MAIN INPUT DRIVEN SHAFT 1
8 |TA00041714A T 2 CLUTCH GEAR, FORWARD 1
9 |22252-000620 THEA RING, CIRCLIP (® 62) 1 |DE2(THEB)
10 [24341-000320 1™¥8sy O-RING, FIX (#32) 3 |s32
11 | TA00033558G H=2 ASS'Y, FRONT/REAR CLUTCH 1
12 |22252-000550 THEA RING, CIRCLIP (® 55) 1 | D55
13 |24101-060064 =01 g Bearing, Ball (#6006) 2 |#6006
13 | TAOO059300A =Ho g BALL BEARING 2
14 | TAO0041715A k=PI CLUTCH GEAR, REVERSE 1
15 | TAOO033557A A 0| A SPACER, SHUTTLE 1
16 |24101-063064 2 Bearing, Ball (#6306) 1 |#6306
16 | TAOO059301A El BALL BEARING 1
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F02060

5835R TM(US)
(AC01722)

(REVERSE IDLE SHAFT)

Year/Month

2022-12-15
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F02060 REVE Year/Month
5835R TMIUS) ( RSE IDLE SHAFT)
(AC01722) 2022-12-15
Wl HEHD E Y Z2 49 = 4 H|D
(NO) (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
TA00042270B ZZlotolE = REVERSE IDLE SHAFT 1
TAO00033569A LI EH & NEEDLE ROLLER BEARING 1
TA00042271A ZXI0I0lE 7|04(23T) REVERSE IDLE GEAR(23T) 1
TA00034090A APAEQLN THRUST WASHER 1
22242-000250 =g AtEDg SNAP RING, SHAFT (@ 25) 1
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FO3010

5835R TM(US)
(AC01722)

(MAIN SHIFT DRIVE SHAFT)

Year/Month

2022-12-15




- 168 -

FO3010 Year/Month
5835R TMIUS) (MAIN SHIFT DRIVE SHAFT)
(AC01722) 2022-12-15
= HEE4Hs =3 =49 =2 4 H| 0
(NO)|  (PART NO) (PART NAME (PART NAME) Q) (SPEC) (REMARK)
1 |TT56100000A4 |#HEY COUPLING 1
2 | TA00059301A = H{| 0] & (6306)_OP BALL BEARING 2
2 |24101-063064 2H0{ 26306 Bearing, Ball (#6306) 1 | #6306 DEL.20220323
3 |TN42380000A4 | AT O|M SPACER 1 (T1.0
4 [NT42780000A3 F+2E 7|04t GEARATH,COUNTER 1
5 |NT42800000A4 | AL|O|A(Z) SPACER,REAR 1 | D48X7t
6 | NT42770000A3 F+2E7|0{3Et GEAR3RD,COUNTER 1
7 | NT42760000A3 Ft2E 7|02t GEAR2ND,COUNTER 1
8 [22242-000350 =g AHEI3g SNAP RING, SHAFT (@ 35) 1 |D35
9 |TA00060523A THE 1E5F GEAR SHIFT SHAFT 1
10 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 1 D72
11 |24101-060064 EH| 026006 Bearing, Ball (#6006) 1 | #6006
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F03020

5835R TM(US)
(AC01722)

(MAIN SHIFT DRIVEN SHAFT)

Year/Month

2022-12-15
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F03020 Year/Month
5835R TMIUS) (MAIN SHIFT DRIVEN SHAFT)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 | TA0O0059304A =H{| 01 2(6208) BALL BEARING 1

1 |24101-062084 =H| 026208 Bearing, Ball (#6208) 1 | #6208 DEL.20220323
2 | TN42090000B4 Al BUSH 1

3 | TN42100000B4 QLY AIA BUSHA,GUIDE 1

4 |TN42950000A3 [4Et7|0432T 4SHIFT_GEAR(32T) 1

5 |TN42960000A3 3EH710137T 3RDGEAR37T 1

6 | TN42180000B4 QHLHEAIB HUSHB,GUIDE 1

7 | TA00044587B 257101 M7 2ND GEAR 41T 1

8 | TA00044585C 1EH7]10 43T 1ST GEAR 43T 1

9 | TN42210000B4 HLYEA|IC BUSHC 1

10 |22292-000350 AHE RING, CIRCLIP (@ 35) 1

11 | TA00059309A =012 (6307)_OP BALL BEARING 1

11 |24101-063074 =H0{ 26307 Bearing, Ball (#6307) 1 | #6307 DEL.20220323
12 [TT18050000A4 A SHIMA 1

13 [TT18060000A4 B SHIMB 1

14 |22252-000800 THEAMEG0 RING, CIRCLIP (® 80) 1 (D80

15 |TN42240000C2 |FHET|0{QHLE= GUIDE SHAFT,MAINSHIFT GEAR 1

16 [ TN42640000A2 MNIZ2EY RING, SYNCHRO. 2

17 | TN42660000A9 Fayeg=| SPRING 2

18 [ TN42670000A3 52 HUB 1

19 [ TN42650000C9 oA PIECE 6

20 | TN42700000B2 Z2/0|2 SLEEVE 1

21 | TN42690000A9 MNEAIZE RING ASSY , SYNCHRO )

22 | TN42690031A2 A3z Q) -> TN42690000A9 SYNCHRO.RING(OUTER) 2

23 | TN42690021A3 AIZ2 () -> TN42690000A9 SYNCHRO.RING(MIDDLE) 2

24 | TN42690011A2 A322(2h -> TN42690000A9 SYNCHRO.RIONG(INNER) 2
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FO3040

5835R TM(US)
(AC01722)

(RANGE SHIFT DRIVE SHAFT)

Year/Month

2022-12-15
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FO3040 Year/Month
5835R TMIUS) (RANGE SHIFT DRIVE SHAFT)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)

1 |TZ43010000A3 HE=AZAZEHR208) COLLARCOUPLING 1
2 |22252-000850 M2 E85H RING, CIRCLIP (® 85) 1
3 | TAOD059308A =H| 01 & (6209) BALL BEARING 1
3 |24101-062094 =HI0{ 26209 BALL BEARING (#6209) 1 |#6209 DEL.20220323
4 |TA00031461A F2H£2.30H7]0f GEAR2ND3RDRANGESHIFT 1 1-
4 |TA00031461B F2H£2.30H7]0f GEAR 2ND-3RD, RANGE SHIFT 1 1-
5 [TN43040000A3 [HEEHZ7|0{16T GEART6RANGESHIFT 1
6 |TN45180000A4 |H[O{ZIEA| BUSH,BEARING 1
7 | TAOD059307A L[S H| 0 2(253020) NEEDLE BEARING 1
7 |24161-253020 LI SH|o{ & Bearing, Neddle (#25-30-20) 1 DEL.20220323
8 |TAO0059306A =H|0{ & (6010) BALL BEARING 1
8 [24101-060104 =H[0{&6010 Bearing, Ball (#6010) 1 (#6010 DEL.20220323
9 |TN43060000A4 |Z+2t COLLAR 1 | D6OXT7
10 |22242-000500 =gAalgy SNAP RING, SHAFT (@50) 1 |D50
11 | TA00059309A =H|0{ (6307)_OP BALL BEARING 1
11 [24101-063074 =H|0{ 36307 Bearing, Ball (#6307) 1 |#6307 DEL.20220323
12 |22252-000800 THEaAMEIGD RING, CIRCLIP (® 80) 1 1D80
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FO3050 Year/Month
5835R TMIUS) (RANGE SHIFT DRIVEN SHAFT)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |TN43110000A4 |2™HHE LOCKNUT 1
1 |TN43110000B4 |23AHE LOCKNUT 1 |M24X2.0
2 |TT57020000A4 EHE0[2tM WASHER 1 |T1.2
3 | TA00026402A HMET| 27T GEAR 27T FRONT DRIVE 1
4 | TA00059301A = H|0{ 2 (6306)_OP BALL BEARING 1
4 |24101-063064 =H|0{ 26306 Bearing, Ball (#6306) 1 |#6306 DEL.20220323
5 |22252-000720 THEAMHET? RING, CIRCLIP (® 72) 1 |D72
6 |26013-080202 AMEYUSZLEE(+SW) |[Bol Hexa (8-20) 4 | M8XP1.25X20
7 |TN43150000A3 |HO{ZIAH O]~ CASEBEARING 1
8 |TN43190000A4 |MBHAEQIM THRUSTWASHER 1
9 [TA00031460A EHE3ET(0| 16T GEAR16,RANGE SHIFT 3RD 1 1-
10 |24161-323827 LISH o2l Bearing, Neddle (#32-38-27) 1
10 [24161-323826 LIS o BEARING 1 DEL.20220323
11 | TN43220000B3 HHE2CH7|0{30T GEAR 30T,RANGE SHIFT 2ND 1
11 | TN43220000C3 BHHE2CH7|0{30T 2ND GEAR, RANGE SHIFT(30T) 1
12 |TN43230000D3 |AZ2pQlZtat CALLAR 1
13 [ TN43240000B3 HEH2=1CH7|0{56T GEAR 56T,SUB SHIFT 1ST 1
14 |TT57080000B4 | 2A| BUSH 1 |35X40X21
15 |TT57100000B4 | A AEQIM WASHER, THRUST 1 |35X75%3
16 |TA00059310A H 01 2/NJ370R BEARINGNJ370R 1
16 |TT78020000A3 | HO{ 2INJ307R BEARINGNJ307R 1 |NJ307R DEL.20220323
17 |TN49510000B2 |7I2E= COUNTERSAHFT 1
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FO4000

5835R TM(US)
(AC01722)

(FRONT ASS'Y RELATION)

Year/Month

2022-12-15

31
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FO4000 ' Year/Month
5835R TMIUS) (FRONT ASS'Y RELATION)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 |TA00026433D HF OI0|E = IDLE SHAFT FRONT DRIVE 1
2 |22351-050050 Az PIN, SPRING (5-05) 1 DEL.20221012
3 |22351-080050 Az PIN, SPRING (8-50) 1 DEL.20221012
4 |24520-511040 AHAEEH|OH THRUST BALL BEARING 2 51104
5 |24161-202825 LIEHolE NEEDLE BEARIN (#20-28-25) 2 DEL.20220323
6 |TA00058300A ™ & Ofo|= 7|0 IDLE GEAR, 4WD 1
6 | TA00026406C MEZ OF0|E 7|0 =% IDLE GEAR FRONT DRIVE ASS'Y 1 |NONE
6 |TA00058300A ™ & Ofo|= 7|0 IDLE GEAR, 4WD 1
6 |TA00058300B ™ & Ofo|= 7|0 IDLE GEAR, 4WD 1
7 | TA00029363A Zet COLLAR 1 |-
8 |126013-080202 QIMZEFZEE(+SW)  |Bolt, Hexa (8-20) 4 |M8XP1.25X20
9 [TN43350000B3 |2YA|LAH O|A CASEOILSEAL 1
10 [22312-100200 Ham PIN, DOWEL (10-20) 1 |D10X20
11 {26013-100252 QAN ZEUFZLEZ E(+SW) | SCREW, CAPTIVE WASHER CAP 4 |M10X1.50X02
12 | TAO0057069A HI O & #H o] A CASE, BEARING 1
13 | TN43360000A4 0-3(GYH) O-RING 1 145G
14 24321-001050 0-& O-RING 1
15 |22242-000250 =gAElng SNAP RING, SHAFT (@ 25) 1 |D25
16 |24421-254008 2 Y ATC254008(E810,86-13) Seal, Oil (#25-40-08) 1 | TC25X40X8
17 |24101-062054 =H0{ 26205 Bearing, Ball (#6205) 1 |[#6205UU DEL.20220323
18 | TT64070000B4 Algd SEAL RING 2 |26X30X3
19 [TA00057068A HE 155 SHAFT, FRONT DRIVE 1
20 |22550-050400 7|0 PARALLEL KEY 1 |5X5X40
21 | TT64080000A4 HE=LEAF M7X1 RETAININGSCREWM7X1 1 [M7XP1.0
22 |24101-060064 =H| 0] 26006 Bearing, Ball (#6006) 4 | #6006 DEL.20220323
23 | TA00019399A Zr2t 40X30.3X2 COLLAR 40X30.3X2 1
24 | TA00026395B HE Se2K" =g 4WD CLUTCH ASS'Y 1 |-
25 |22252-000550 THEAHZ(CH) RING, CIRCLIP (® 55) 1 |D55
26 | TA00026354B 221X/ 7| 0f(FWDH)31T.L CLUTCH GEAR 1 -
27 | TAOOO37525A Z2H(40X30.3X3.8) COLLAR 2
27 | TA0O0037525B Z2H(40X30.3X3.8) COLLAR 2
28 |22242-000300 =gAEl3n SNAP RING, SHAFT (@ 30) 3 |D30
29 [TA00026427B HET| A oA FRONT GEAR CASE 1 |-
29 [TA00026427C HET| A oA FRONT GEAR CASE 1 |-
30 |24321-001450 foX=l O RING 1 G145
31 | TB28120000C4 ERE22 DRAIN PLUG 1 |[M14XP1.5 DEL.20210331
31 | TB28120000D4 ElfE21 PLUG 1 |D23 DEL.20210331
32 |24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 |P16 DEL.20210331
33 123871-010000 HolmZz{1 PLUG 1 [PT1/8
34 | TAOOO17958A o &l(1/4" NIBBLE 1
34 | TAO0017958B o &l(1/4" NIBBLE 1
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FO5020 Year/Month
5835R TM(US) (REAR DIFFERENTIAL)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |26013-080202 AMEYUSZLEE(+SW)  |Bol Hexa (8-20) 8 |M8XP1.25X20
2 |TN49590000A4 | 2|E|0|L RETAINER 1
3 |TZz49580000A4  |AlC(0.1) SHIMC 2
4 |TZ49570000A4 | AIB(0.3) SHIMB 2
5 |TZ49560000A4 |AA(0.5) SHIMA 2
6 |TB32360000A4 |Z|E|0|4 RETAINER 2 |T4.5X25X50
7 |TN4955000082 | 7#2|0f CARRIOR 1
8 [24101-062114 =Ho{&e211 Bearing, Ball (#6211) 1 #6211 DEL.20220323
9 |TF64090000A4 |EE BOLT 6 |M10X1.25X25
9 |TF64090000B4 |EE BOLT 6
10 |TN49520000D2 | & 7|0 RINGGEAR 1
11 |22351-060032 Amm PIN, SPRING (6-32) 1 |D6X32
12 | TN49030000E2 A=A 0| A CASE, DIFFERENTIAL 1
13 | TF64250000B3 QEZEAZAE THRUST, DIFF-LOCK ASSY 1
14 |24101-060104 =H 0126010 Bearing, Ball (#6010) 1 |#6010 DEL.20220323
15 |22242-000500 =gAHE50 SNAP RING, SHAFT (@50) 1 | D50
16 |22252-000800 THEaAMEIGD RING, CIRCLIP (® 80) 1 1D80
17 | TF64140000B4 AtO|E7|02to] L SIDEGEARLINER 2
18 | TF64130000A3 X5 AO| =7 0{(B) DIFF.SIDEGEAR(B) 1
19 | TF64080000A4 | I|L|Q1Z PINIONSHAFT 1
20 |TF64100000B3 K=o LA PINION 2
21 | TF64110000A4 mfL| iztol L PINIONLINER 2 |T1.0
22 |22312-060360 Halim PIN, DOWEL (6-36) 1 |D6X36
23 | TF64120000A3 XS AFO|E7|0{(A) DIFF.SIDEGEAR(A) 1
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F07010 PT Year/Month
5835R TMIUS) (PTO EXTENSION SHAFT)
(AC01722) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |TN45200000A4 ZOE JOINT 1
2 |Tz45220000C3 PTOYZZ= SHAFT, PTO CONNECTION 1
3 [22242-000350 =g AHEI3g SNAP RING, SHAFT (@ 35) 2 |D35
4 |22252-000720 THEAMEITD RING, CIRCLIP (® 72) 2 D72
5 124101-062074 =HI0{ & 6207 BALL BEARING (#6207) 1 |#6207 DEL.20220323
6 |NT45480000A3 PTOHEE PTO COUPLING 1
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FO7030

5835R TM(US)
(AC01722)

(PTO DRIVE SHAFTY)

Year/Month

2022-12-15
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FO7030 Year/Month
5835R TMIUS) (PTO DRIVE SHAFTY)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 [24161-182417 L|SH|o{ & Bearing, Neddle (#18-24-17) 1 |KT182417 DEL.20220323
2 |22242-000350 =g AHEI3g SNAP RING, SHAFT (@ 35) 1 |D35
3 [TA00026514D PTOS K| PTO CLUTCH PACK 1
4 |NT45980000A4 |E2j|0|3 %O BRAKE HOLDER 1
5 126013-080252 QMZEFZEE(+SW)  |Bolt, Hexa (8-25) 2 |M8XP1.25X25
6 | TAOO060520A PTO Bi&= SHAFT 1
7 | TT64080000A4 HZELEAF M7X1 RETAININGSCREWM7X1 1 [M7XP1.0
8 |24101-063064 =H| 026306 Bearing, Ball (#6306) 1 |#6306 DEL.20220323
9 | TN45520000A4 Zet COLLAR 1
10 |22242-000300 =8AHE30 SNAP RING, SHAFT (& 30) 1 |D30
11 | TT64070000B4 Algd SEAL RING 2 |26X30X3
12 {24341-000700 02 (70-9) O-RING, FIX (®70) 1 |1AS70.0
13 [ NT45620000A3 HA o|A SEAL CASE 1
14 |23871-010000 HolmZz{1 PLUG 1 [PT1/8
15 | TAOO053806A 7{ 4l E{(PF3/8) CONNECTOR 1 DEL.20210429
15 [TAO0053806B 7{ 4 E{(PF3/8) CONNECTOR 1 DEL.20210429
16 | TTA3880000A4 OfErE} Adapt, Connect PF3/8 1
16 | TTA3880000B4 714l E{PF3/8 CONNECT PF3/8 1 [PF3/8
17 126013-080202 AMERFZEE(+SW)  |Bolt, Hexa (8-20) 2 |M8XP1.25X20
18 |26013-080302 QIMEEFZHEE(+SW) [ HEX BOLT W/WASHER 2 |M8XP1.25X30
19 [24311-000140 441,ALLO-RINGP-14 O-RING, DYNAMIC (®14) 1 |P14 DEL.20210429
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FO7040

5835R TM(US)
(AC01722)

(PTO DRIVE SHAFT)

Year/Month

2022-12-15
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FO7040 Year/Month
5835R TMIUS) (PTO DRIVE SHAFT)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |24101-063074 | =H|0{&6307 Bearing, Ball (#6307) 2 | #6307 DEL.20220323
2 |22242-000400 =gAalg SNAP RING, SHAFT (@ 40) 1 | D40
3 | TA00061426A oM WASHER 1
4 |TZ451000008B3 PTOS{E HUB,P.T.O 1
5 |TZ45110000C4 PTOEE|IE SLEEVE,P.T.O 1
6 |TA00033212B PTO7|0{49T GEAR 49T, PTO 1
6 |TA00033212C PTO7|0{49T GEAR 49T, PTO 1
7 | TAO0033209A LIO| S5 AlB NEEDLE BUSH B 1
8 |TZ45140000A4 Zet COLLAR 1
8 |TZ45140000B4 Zat COLLAR 1 |5T
9 |26013-060162 QMEEFZEE(+SW)  |Bolt Hexa (6-16) 6 |M6XP1.0X16
10 |NT45640000A4 | H|Of &FHH Bearing Cover 1
11 |22312-100200 Yo PIN, DOWEL (10-20) 2 |D10X20
12 [NT45510000B1 PTOZSHRH HOUSING, PTO SHAFT 1
13 [TT62040000A3 PTO 24 QLF35X60X19 PTO OIL SEAL QLF35X60X19 1 |35X60X19
14 | TCA8130000A4 PR, SIGHTGLASS -> NT45690000A4 1
15 |NT45720000A4 |Z80|E Plate 1 |T3.2
15 [NT45720000B4 EY0|E PLATE 1 13.2T
16 |26013-100252 QAN ZEUFZLEZ E(+SW) | SCREW, CAPTIVE WASHER CAP 3 [M10X1.50X02
17 126013-100352 sE Bolt, Hexa (10-35) 4
18 |22242-000350 =gAHEl3g SNAP RING, SHAFT (@ 35) 1 |D35
19 [TAO0060515A PTO = SHAFT, PTO 1
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FO8060

5835R TM(US)
(AC01722)

(PTO SHIFT FORK)

Year/Month

2022-12-15
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HEX PLANGE BOLT

FO8060 Year/Month
5835R TMIUS) (PTO SHIFT FORK)
(AC01722) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 |22242-000300 =gAal3n SNAP RING, SHAFT (@ 30) D30

2 |TAO0047893A PTO |t & Z&H(1-2Eh LEVER ARM ASS'Y(1-2), PTO

3 124311-000240 O-RING495-24 O-RING, DYNAMIC (®24) 1A P24.0

4 | TAOOO060511A AlZH & ARM, SHIFTER

5 | TA00042656A PTO H&Qf Z20|E PLATE, PTO SHIFT

6 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP MB8XP1.25X16

7 |TA00042457B AZEH EA(1-2EH BOSS, SHIFTER(1-2)

7 | TA00042457C AlZEH EA(1-2Eh BOSS, SHIFTER(1-2)

8 | TAOO060510A PTO X3z PTO FORK-SHAFT

8 | TA00060510B PTO X3z PTO FORK-SHAFT

9 | TA00042616B PTO Z3(1-2Eh PTO FORK, 1-2

9 | TA00042616C PTO Z3(1-2Eh PTO FORK, 1-2

10 |[27260-200000 A7 D20 Cap, Seal (d=20mm)

11

12

12

13

AailaliaialaipnnINNIDIIDINDIiaipNiaiaiaiaiaiaiaiaiaiaialia

=
TN46330000B4 |EE(PTOEZIX) BOLT M16X15
TN46330000C4 |EE(PTOZEIE) BOLT M16X15
23414-160000 S WASHER SEALING M16
14 |TT42020000A4 |2Z & SPRING
15 [24190-100001 475716 Ball, Steel (5/16) 5/16"
16 |27260-150000 A2 D15 Cap, Seal (d=15mm) D15
17 |27260-350000 MM 35 SEALING CAP
18 |126106-060304 SUZUMX|EE HEX PLANGE BOLT
19 |TN44280000A4 |SZMHZ[20|E21 PLUG M10X1.5
19 |TN44280000B4 |S2fM2|Z20| E2{1 PLUG M10X1.5
20 (23414-100000 429,A202322,01Z10 PLAIN WASHER (D10) M10
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F10010

5835R TM(US)
(AC01722)

(HYD-CYLINDER CASE)

Year/Month

2022-12-15
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F10010 Year/Month
5835R TMIUS) (HYD-CYLINDER CASE)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 | TA00042092C SQAIBIEAH Ol A HYD-CYLINDER CASE 1
2 |23871-010000 HolmEe 1 PLUG 1 [PT1/8
3 |TA00017957A & 5 2(SOLM20-06G) ELBOW 1 [SOLM20-06G
3 |TA00017957B U 5 2(SOLM20-06G) ELBOW 1 [SOLM20-06G
4 |TA00043431A SIXIMEZEXT HINGE SUPPORT ASSY 1
4 |TA00043431B SIXIMEZEXD HINGE SUPPORT ASS'Y 1
5 |26013-120352 QMZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 6 |M12XP1.75X0
6 |22312-100180 Yo PIN, DOWEL (10-18) 2 |D10X18
7 | CVE4020000A4 LIE1/2 NIPPLE 1
7 | CVE4020000B4 LIE1/2 NIPPLE 1/2 1
8 |26013-120552 MRS UZE BOLT W/SW 12 |MX12X1, 75X
9 |TTA3880000A4 Ot EHEL Adapt, Connect PF3/8 1
9 |TTA3880000B4 {4 E{PF3/8 CONNECT PF3/8 1 [PF3/8
10 | TA00019614A o=z CAP 1
11 [TTBO009999A9 OtM b R ok SAFETY VALVE ASSY 1
12 | TAO0053806A 714 E (PF3/8) CONNECTOR 1
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F10020

5835R TM(US)
(AC01722)

(LIFT ARM)

Year/Month

2022-12-15
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—_
o

TAOO035169A

ZmEQ =

SHAFT, LIFT ARM

F10020 ET AR Year/Month
5835R TM(US) ( )
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
1 |24550-045500 2O & A| DRY BUSH 2 [45X50
2 [24311-000450 221495-45 O-RING, DYNAMIC (®45) 2 | P45
3 |TA00035171A 21| O] A (50x45x13) SPACER(50X45X13) 2
4 | TAOO035170A A AEZR THRUST COLLAR 2
5 |TA00027858A 2| ZE (Zh LIFT ARM(LH) 1
6 [TA00027859A 2 ZE (D) LIFT ARM(RH) 1
7 |22242-000450 =g A5 SNAP RING, SHAFT (@ 45) 2 | D45
8 |22351-060030 Axoalm PIN, SPRING (6-30) 2
9 [24550-025150 BUSH25X15 BUSH 25X15 4 |125X15
1
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Year/Month

2022-12-15

(HYD VALVE)

F10080
5835R TM(US)
(AC01722)
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F10080 Year/Month
5835R TM(US) (HYD VALVE)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [TA00068192A E ot 5 X 5H4WD) VALVE ASSY 1
1 |TA00068192B E ot 5 X 35H4WD) VALVE ASSY 1
1 [TA00068192C E ot 5 X 35H4WD) VALVE ASSY , MAIN CONTROL 1
2 | TAO0O050201A A28 E(M8X1.25X177) BOLT(M8X1.25X180) 3
2 | TA00050201B A28 E(M8X1.25X177) BOLT(M8X1.25X180) 3
3 | FT34690000A4 T-ZEQIE (0213555 7| £Ef) T-JOINT 2
4 [TA00017958B | &1/4" NIBBLE 3
5 |TA00053806B 714 E{ (PF3/8) CONNECTOR 2
6 |26367-080002 259, FLEUXHE HEX FLANGE NUT (08) 3 [M8XP1.25
7 | TTA3880000B4 {4 E{PF3/8 CONNECT PF3/8 1 |PF3/8
8 |NT46430000A4 ez PACKING,OILINTAKE 1
9 [TA00042887A e =con OIL INTAKE PIPE 1
10 [FT80370000A4 FRTY CAP,INTAKE 1
11 [26013-080202 QIMEEFZEE(+SW)  |Bolt Hexa (8-20) 2 |M8XP1.25X20
12 [TAO0053806A 714 E (PF3/8) CONNECTOR 1
13 | TA00042915A ooz X|X|EHPTO) PIPE BRACKET(PTO) 1
14 |NTA2040000A4 | ItO| = X|X|EHAh Pipe Support(upper) 1
15 [26013-080252 QIMEEFZEE(+SW)  |Bolt Hexa (8-25) 1 |M8XP1.25X25
16 | TA00042906A ool = xoh(H 2 ) PIPE ASSY(F-R) 2
16 | TA00042906B ol = xoh(H 2 ) PIPE ASSY(F-R) 2
17 | TAO0042907A ooz xghed) PIPE ASSY(LUBRICATION) 1
18 | TAOO036069A HulgEee) 2l BRACKET, CONECTOR 3
18 | TA00036069B Hulg 22|zl BRACKET, CONECTOR 3
19 [26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 3 |M8XP1.25X16
20 |24341-000120 03 (s12) O-RING, FIX (@12) 3 [S12
21 | TA000454698B A E7 0|y STRAINER 1
22 | TAO0065959A opad 21 PLUG, MAGNET 1
23 | TA00036405A 2L EHA(M20) BONDED SEAL 1
24 | TA00058490B ool = (H T PIPE(FRONT) 1
25 | TA00058491B oo|=Z (27 PIPE(REAR) 1
26 | TA00058492B I}O| Z(PTO-IN) PIPE(PTO-IN) 1
27 | TA00058493B I}O| Z(PTO-OUT) PIPE(PTO-OUT) 1
28 | TAO0058730A RYTA(PF 1/4*550) HYD.HOSE 1
29 [TA00055136A A AU (PF3/8-3/8) SUB ELBWO(PF3/8-3/8) 1
29 | TAO00551368B 01 Z U (PF3/8-3/8) SUB ELBWO(PF3/8-3/8) 1
30 |RRA4220000B4 [90¥E 2 LockNut 90 ELBOW LOCKNUT 1
31 |TA00059242A ZPIE JOINT 1
32 | TAO0059130A FezA HOSE 1
33 |HAO00001120A K5 Al (70mm) SPEED SENSOR 1
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F10120

5835R TM(US)
(AC01722)

(VALVE, REAR SC)

Year/Month

2022-12-15
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F10120 Year/Month
5835R TM(US) (VALVE, REAR SQC)
(AC01722) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 [NTA1130000A4 31 PLUG 1 [PF3/8

1 [NTA1130000B4 ==l PLUG 1

2 |TA00000398B AL 1) HYD. CONTROL VAVLE 1 |NONE

3 |26450-080452 FUATHE0|EE 3

4 | TAOOO00393A AEL(1/2") ELBOW(1/2") 1

4 | TA0O0000393B AEL(1/2") ELBOW(1/2") 1

5 |TA00016642A HUE FORK SHAFT 1

5 |TA00016642B HUE FORK SHAFT 1

6 | TA00042836B S4Ooo|Z=xgt PIPE ASSY 1

7 | CVE4020000B4 LE1/2 NIPPLE 1/2 1

8 |[TA00057796A SCVAHol& egjZl BRACKET, SCV CABLE 1

9 | TA00061884A SCVEgt SCV ASS'Y 1

9 | TA00061884B SCVEgt SCV ASS'Y 1

9 | TA00061884C SCVEgt SCV ASS'Y 1

9A | TA00028232A SCVAHH COVER 1

9B | TA00061885C SCV(4Position) SCV(4POSITION) 1

9C [TA00041917C SCV SCV 1

9D | TA00062215 =& 1

10 |26106-080162 EUX|EE8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16

11 [ TAOO0036523A HEEEMI0XP1.5X179) STUD BOLT 2

11 [TAO0036523B HEEEMI0XP1.5X179) STUD BOLT 2

12 [26367-100002 263,ALL Y HE(RLIAD NUT,HEXAGONFLANGE 2 |M10X1025

13 | TA0O0043381B AR L455 (PF1/2-3/8) ELBOW 45'(PF1/2-3/8) 1

13 | TA00043381C AR L455 (PF1/2-3/8) ELBOW 45'(PF1/2-3/8) 1

14 | TA00045252A FAAHEB(1/2" QUICK COUPLUNG(1/2") 2

14 | TA00045252B 2AHE2(1/2" QUICK COUPLUNG(1/2") 2

15 [TA00032979C ZQIE 12 0}7Y (i JOINT CAP 2

16 [ TA00042245C OFRH E{(PF1/2) ADAPTER 2

17 | FBA3150000A3 TOIE(1/2Y QUICK COUPLER (1/2") 2

18 [ TA00032978C ZAQIENRDOLH(L) JOINT CAP 2
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F11010 Year/Month
5835R TMIUS) (MAIN SHIFT LEVER)
(AC01722) 2022-12-15
a¥|  REHD =l =l +2| 4 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |TN41070000A4 |E27|Of& x| PIN 1
2 |TN41170000D3 FHEILQF(1-2) FORK1ST~2ND,MAINSHIFT 1
3 | TA00042380B FTHE XTI =(3-4) MAIN-SHIFT FORK SHAFT(3-4) 1
4 |TA00033688A FHL 23(3-9) MAIN SHIFT LINK (3-4) 1
5 | TAO0045167A 28 A=l RETURN SPRING 2
6 |24190-100001 Z75/16 Ball, Steel (5/16) 2 |5/16"
7 122351-060030 Azglhl PIN, SPRING (6-30) )
8 [26106-080302 FLEUHXEE HEX BOLT, FLANGE 2 |M8XP1.25X30 |DEL.20220731
9 [TN41180000D3 FHEILQ H(3-4) FORK3-4MAINSHAFT 1
10 [TA0O0042381B FHE TI=(1-2) MAIN-SHIFT FORK SHAFT(1-2) 1
11 [TAO0033687A FHZE 23(1-2) MAIN SHIFT LINK (1-2) 1
12 | TAOO033698A B2x BOOT 1
13 |22252-000320 THEAMEIZD RING, CIRCLIP (® 32) 1 D32
14 | TAO0035672A HEzngdamy COIL SPRING 1
14 | TA00035672B HEzigdamy COIL SPRING 1
15 | TAOO038445A SHE Y HGhEE SUB-SHIFT LEVER(LOWER) ASSY 1
16 |TA00033692A FHE 7 0|A CASE, MAIN SHIFT 1
17 | TAOO036948A CHE0|EE BOLT 1
17 | TA00036948B CHE0|EE BOLT 1
18 |23414-080000 320,ALLIHZS8 WASHER, PLAIN (8) 1 |M8
19 |126106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 3 [M8X1.25X50
20 [22312-060120 PARALLELPIN6X12 PIN, DOWEL (6-12) 2 |D6ex12
21 | TA000369008 FHEI0|E GUIDE, MAIN-SHIFT 1
22 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 2 | M8XP1.25X16
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F11020

5835R TM(US)
(AC01722)

(SUB SHIFT LEVER)

Year/Month

2022-12-15
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F11020 Year/Month
5835R TMIUS) (SUB SHIFT LEVER)
(AC01722) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |TA00045198A B Y SUB-SHIFT LEVER 1
2 |22351-060030 Azglhl PIN, SPRING (6-30) )
3 |22351-035032 Az PIN, SPRING (3.5-32) 1 |D3.5%X32
4 124550-020150 E 20| & A 2 |D20X15
5 [TA00045191B 2% HE Hafzl SUB-SHIFT BRACKET 1
5 [TA00045191C 2% HE Hafzl SUB-SHIFT BRACKET 1
6 |TA00045195B SHS HE = SUB-SHIFT SHAFT 1
6 |TA00045195C SHS HE = SHAFT, RANGE SHIFT 1
7 | TA00044909C HFHE 2 ROD, SUB-SHIFT 1
8 | TA00044899B HHS HE ARM, SUB-SHIFT 1
9 |22417-250250 tET2.5X25 PIN , COTTER (2-25) 2 | D2.5X25
10 |22137-100000 TeIM 10 WASHER, PLAIN (® 10) 2 [M10
11 {24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 [P16
12 [TA0O0042551B HHE ARM, SUB-SHIFT 1
13 | TA00042005A 1" ZY0|E PLATE 1
13 | TA00042005B 1" ZY0|E PLATE 1
14 |26106-080162 EUX|EE8X16 SCREW,HEXFLANGEHEADCAP 1 |M8XP1.25X16
15 |24190-100001 Z5/16 Ball, Steel (5/16) 1 |5/16"
16 [TT42020000A4 Ama SPRING 1 DEL.20220707
17 [TN4442000083 HHERLQF FORKRANGESHIFT 4
18 | TN44410000D3 e SHAFT,RANGESHIFTFORK 1 |D15X160
19 | TN44400000A4 CHEOIEE BOLT 1
19 [ TN44400000B4 CHEO|EE BOLT 1
20 |23414-080000 320,ALL,I{Z8 WASHER, PLAIN (8) 1 |M8
21 124550-010060 E 20| & A 2 |10X6
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F1T100 Year/Month
5835R TM(US) (DIFF. LOCK PEDA)
(AC01722) 2022-12-15
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F11100 Year/Month
5835R TMIUS) (DIFF. LOCK PEDA)
(AC01722) 2022-12-15

el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME (PART NAME) @Qty) (SPEQ) (REMARK)

1 [TAO00042793A s o DIFF' PEDAL 1

1 [TAO00042793B s o DIFF' PEDAL 1

1 [TA00042793C PRSI 1= DIFF' PEDAL 1

1 [TA00042793D PRSI 1= DIFF' PEDAL 1

2 |22351-060032 Az PIN, SPRING (6-32) 1 |D6X32

3 | TT69090000B4 Ea PSRRI COLLAR 1

4 124311-000160 Oo-3ad P16 O-RING, DYNAMIC (®16) 1 |P16

5 122351-080040 A I 2 E8X40 PIN, SPRING (8-40) 1 [D8X40 DEL.20221012

6 [22351-050040 A E5X40 PIN, SPRING (5-04) 1 [D5X40 DEL.20221012

7 | TA00042792B s za = DIFF' FORK SHAFT 1

8 |22351-080032 Az PIN, SPRING (8-32) 1 |D8X32

9 |TN49400000A2 s3I FORK DIFFERENTIAL LOCK 1

9 |TN4940000082 AsE3a FORKDIFFERENTIALLOCK 1

10 [22121-140000 HotM WASHER, PLAIN (® 14) 1 |M14

11 [ TN49430000A4 Axa SPRING 1 |D4.0

12 [24421-152507 Q2 AATC152507 Seal, Oil (#15-25-07) 1 | TC15X25X7

13 [ TN49380000A4 kM WASHER 1 |T4.2X30X30

14 | TAOO064821A Hatslp BRACKET2 1

14 [ TA00064821C Hatslp BRACKET2 1
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G01020 Year/Month
(BONNET)
5835R(AC02113) 2022-12-15
=4 HEUHD Z 9 E g + H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |TA00072394B HYE = =% BONNET FRAME ASSY(5800) 1
2 | TAD0042482B LTHEDIAF(H) FRONT MASK, MIDDLE 1
3 | TA00072764A TYMEESH X3 EMBLEM ASS'Y 1
4 | TA00042483B THEOAF(F} FRONT MASK, LH 1
5 |TA00042485B DTHEOIAF (D) FRONT MASK, RH 1
6 |TA00042486B DTHEOAT OZ(P) FRONT MASK GRIL, RH 1
7 |TA00042484B THEOAZ OF(ED FRONT MASK GRIL, LH 1
8 |HA00001143B NESENR HEAD LAMP(L) 1
9 |HA00001144B HESETR HEAD LAMP(R) 1
10 | TAO0072395A S hzg HOOD(UNDER) ASSY 1
11 | TAO0044323A Ets2&gH=h WIRE NETTING ASS'Y(L) 1
12 | TAO0044325A Els 2 EEHR) WIRE NETTING ASS'Y(R) 1
13 [TAO0053541B XX etz zgt 53 E) BRACKET ASSY 1
14 [ TAO0044134A #o Y =gl A LAMP BRACKET A 2
15 [26367-060002 EHXHE Nut, Hexa (P6) 25
16 |22587-480124 ' H| O 2| Ef T LEAF TAPPING SCREW 20
17 | TAO0001332A SIMEEE M6 INSERT BOLT(M6) 17
18 [ TAO0044136A #o 1y =Hefgl B LAMP BRACKET B 2
19 [26106-060162 SL4EUHX EE HEXFLANGEBOLT 11 |M6XP1.0X16
20 | TA00020285A AEH EMBLEM 1
21 | TAOO036482A AEX] SEAL 1
22 | TA00044322A 24 E &(SIDE) SEAL, BONNET 2
23 | TA0O068275A g Ehah HEATER PLATE 2
24 | TAOO059278A chg HEATER PLATE 1
25 | TA0O0072396A ZHE EHE®RY BACK BONNET(UP) 1
26 [ TA00072397A ZE 2 EEZh BACK BONNET(LH) 1
27 | TA00072398A FE EHE®R) BACK BONNET(RH) 1
28 | TA00043484A SEEHE SAzhEh INSULATOR 1
29 | TA00043485A SEEHE SHE(R) INSULATOR 1
30 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 3 |M8XP1.25X16
32 | TA00044882B 2HE AEE(Z STRIP, BONNET 1
33 | TA00046298A S22 E XX 222l BRACKET A 2
34 | TAOOO55321A HEE A HEADL LAMP SEAL )
35 | TAOOO55322A ZTHE OfA37 Al FRONT MASK, SEAL 1
36 | TAOOO72939A IPNEER=A BRACKET 1
37 [26367-080002 259, SZEUX|HE HEX FLANGE NUT (®8) 4
38 | TAOO044110A AO|E O Z(Ef SIDE GRILL L 1
39 | TAOOO44111A AROIE O2(R) SIDE GRILL R 1
40 [TA00060450B HEFSEHED TOP GRIDIRON, LH 1
41 [TA00060451B HEISHR) TOP GRIDIRON, RH 1
42 [TA00060449B THEEZY FRONT GRILL MESH 1
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G01040

5835R(AC02113)

BONNET LOCKING ASS'Y

Year/Month

2022-12-15

P

=z
@]

—
=

Gl 2EHD

(PART NO)

ol
02

—

o

= 3

+

(PART NAME)

7
(SPEC)

H|

(REMARK)

TA00063879A

i
[>

STRIP

TA00044122G

=}

GRILL FRAME ASSY

TA00044122H

=}

GRILL FRAME ASSY

TA00044122F

i

GRILL FRAME ASSY

26106-100202

Aipoipoipmoi|m
[ o P P L
|m i mok: ok rot

AN e g

I

HEX BOLT, (10-20)

M10XP1.5X20

TA00072923A

Hoido: il pir

[p2]

URETHAN

CA98010000A4

F1)

GRIPCONTROLLEVER

26106-080202

NiE

)
[m

SQR FLANGE BOLT

M8XP1.25X20

TA00053544B

[ICR ) A

_—

s Ho

i >

LATCH BRACKET

TAO0053140A

B Elmimpirsirminpi |Bi|Ei|EE M

[n¥]
Rad i
oo

-

LATCH ASSY

TA00070656A

ROD

RR47070000C4

PIN 6, COME-OFF SNAP

D1.2

22137-060000

WASHER , PLAIN

M6

TAQ0073128A

PLATE

R W L W S W
Do IDigiVioiNIiOIINIWININING=

26106-080162

SCREW,HEXFLANGEHEADCAP

NiaimaialiaialiaipfpimaiaiNiaialiala

M8XP1.25X16
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G01060

5835R(AC02113)

(FIXED BRACKET, BONNET)

Year/Month

2022-12-15
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G01060 Year/Month
(FIXED BRACKET, BONNET)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 | TAO0064282A 9to| TtsubZE %t PLATE SUB ASSY 1
3 |26106-080182 444 ALLEHMX|EE SCREW,HEXFLANGEHEADCAP 2
3 |26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 7
4 | TA00022981A 2UHEFREE BONNET BOLT 2
5 |TA00034874C Befzl =g (zh BRACKET A 1
5 |TA00034874D Befzl =g (zh BRACKET A 1
6 |TA00034873C =R EARE N s BRACKET ASS'Y 1
6 |TA00034873D =R EARE N s BRACKET ASS'Y 1
7 |TA00035176B A =gzl BRACKET 1
7 |TA00035176A A =gzl BRACKET 1
8 [26106-100202 FLEUX=ZE HEX BOLT, (10-20) 2 |M10XP1.5X20
10 |26367-080002 259, SUSUIHE HEX FLANGE NUT (©8) 4 |M8XP1.25
11 [26106-080202 SUZUMX|EE SQR FLANGE BOLT 2 | M8XP1.25X20
12 | TA00023455B TpA AmE GAS SPRING 2 |NONE
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G01080 Year/Month
(BRACKET, FRONT AXLE)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |TA0O0042491M ZE2EMHSH A XS FRONT AXLE BRACKET ASS'Y 1
2 |TT08230000C4 EE BOLT 20 |M12XP1.75X4
3 | TT08220000C4 EIATEIQN LOCKSPRINGWASHER 20 |M12
4 |TA00046938A JZ8(19X33X5T) GROMMET(19X33X5T) 1
5 [CA44080301A4 b M2 &l45 CLIP 1.2T
6 |TAO0055258A I2E2{7014) PLUG(14)
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G01100 Year/Month
(PROPELLER SHAFT)
5835R(AC02113) 2022-12-15
S ETE z g z g ~z| 74 |1
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 [24321-000550 o-d SEAL,O-RING 1 |1TA G55.0
2 |TC62110100B3 =7{H(H) SHAFT COVER, FRONT 1 [NONE
2 [TC62110100A3 =T COVER SHAFT (FRONT) 1
3 | TC62020000A4 BEX(Z7{H) BOOTS,SHAFT COVER 1
4 123010-055000 Sz HOSEBANDS55 1 |D55
5 |NT15080000B4 HEER COUPLING(R) 2 |D35
6 |22351-040036 Azl SPRING PIN 2 |D4X36
7 | TAO0042925A Tzd™g= SHAFT, PROPELLER 1
8 |TA00042928B =) & =T COVER FRONT ASS'Y, SHAFT 1
8 |TA00042928A =) B =T COVER FRONT ASSY, SHAFT 1
9 |126106-080122 SLEUHXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
10 [24321-000450 oz(Gd) O-RING, DYNAMIC (#45) 1 |G45
11 [22252-000520 CIRCLIP52 RING, CIRCLIP (® 52) 1 |D52(TH8)
12 | TA00042166C Hojd =0 BEARING HOLDER 1
12 | TA00042166B Hojd =0 BEARING HOLDER 1
13 |26106-120252 SLUZUMXEE HEX FLANGE BOLT )
14 {24101-062054 | =H]0{ 6205 Bearing, Ball (#6205) 1 |#6205UU
15 {24321-000500 o (GYd) O-RING (D50) 1 | G50
16 | TA00042926C =HH(F) COVER REAR, SHAFT 1
16 | TA00042926B =7H(Z COVER REAR, SHAFT 1
16 | TA00042926D =7H(=Z COVER REAR, SHAFT 1
16 | TA00042926A =7H(=Z COVER REAR, SHAFT 1
17 | TN23070000A4 EHHI PACKINGCOVER 1 |T05
17 | TN23070000B4 =7 ojz SHAFT, PACKING COVER 1 05T
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GO1110 Year/Month
(CABIN MOUNTING ASS')
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 | TA00042514C SN EATES ) CABIN BRACKET ASS'Y(L) 1
1 [TA00042514D SN EATES ) CABIN BRACKET ASS'Y(L) 1
2 |TA00042519D NEIFEE 2 Z(L) CABIN BRACKET ASS'Y(R) 1
2 [TA00042519C NRIFEEE)Z(R) CABIN BRACKET ASS'Y(R) 1
3 |TA00062163A i et PA 6 BRACKET LH 1
3 |TA000429968B i et AR E) BRACKET RL 1
3 |TA00042996C i et AR E) BRACKET RL 1
4 | TA00062164A i et A BRACKET RH 1
4 | TA00042997B i et A BRACKET RR 1
4 | TA00042997C W F FEY T 2(2) BRACKET RR 1
5 |TAO0018261A £ E(M16X40XP2.0) BOLT 8 |-
5 [TA00018261C 2 E(M16X40XP2.0) BOLT(M16X40XP2.0) 8 |-
5 |TA00018261B 2E(M16X40XP2.0) BOLT 8 |-
6 |22217-160000 ATEQIM WASHER, SPRING (® 16) 8 |M16
7 |TH19170000B4 FU=E 8 [M12X32
7 | TH19170000A4 EEZEEZ109) BOLT 8
7 |TH19170000C4 FU=E 8 [M12X32
8 |22217-120000 ATEQIM WASHER, SPRING (® 12) 8 [M12
9 |FTK1320000C4 IHEIFEZE BOLT 0 [M20XP2.0X12
9 |FTK1320000B4 HEIFEZE BOLT 4 |M20XP2.0X12
9 |FTK1320000A4 HEIFEZE BOLT 4 |M20XP2.0X12
10 | TAO0017825B HXI 2 xsh CUSHION RUBBER, FRONT 4
11 [TH51050000A4 oM WASHER 4 [8.0T
11 |[TH51050000B4 oM WASHER 4 (8T
12 |22217-200000 A= QLM WASHER, SPRING (@ 20) 4 |M20 X 60 X P
13 [26716-200002 FAHE NUT 4 |M20XP2.5
14 [26106-120202 |S|LUZUX|ZE BOLT 8
15 [24550-025200 E 20|24 BUSH,DRY 4 [25X20
16 [TA27160000B4 Jdg|AaLE NIPPLE 2 |M6xXP1.0
16 |TA27160000A4 dg|AaLE GREASE NIPPLE 2 |M6XP1.0
16 |TA27160000C4 dg|AaLE NIPPLE 2 |[M6xXP1.0
17 | TAO0064793B NI F 222t =z BRACKET ASS'Y, CABIN_LH 1
17 | TAO0064793A NI F 22t =z BRACKET ASS'Y, CABIN_LH 1
18 | TA00064796B INEIF 22 TTHR) BRACKET ASS'Y, CABIN-RH 1
18 | TAOO064796A INEIF 22 ETHR) BRACKET ASS'Y, CABIN-RH 1
19 [TA00055258A DEEHI(14) PLUG(14) 8




- 213 -

G04010

5835R(AC02113)

(WINDSHIELD)

Year/Month

2022-12-15

a

-
i
i
i»
i
] -
Japs- -
i
L, |G
. o~
P
e— 10 - L
& {
9 —©




- 214 -

G04010 Year/Month
(WINDSHIELD)
5835R(AC02113) 2022-12-15
= EFHS = > 4 H| 1
(NO)|  (PART NO) (PART NAME) (PART NAME) @Qm (SPEQC) (REMARK)

1 | TA00057360A Y= 72(Eh GLASS, WIND 1

1 | TA00057360A Y= 72(Eh GLASS, WIND 2

1 |TA00057360B SES2(Zh GLASS, WINDSHIELD 1

2 | TA00020714A IMNEE CUSHION BOLT -> THA4903000A9 4

3 | THA4904000A9 k2 PACKING 1 4

4 126367-080002 259, SL4EUX|HE HEX FLANGE NUT (08) 4 |M8XP1.25

5 |THA4912000A9 HEZ4M8 CAP NUT 4

6 |[TA00060780B HiZ O X WINDSHIELD ASS'Y, LH 1

6 |[TA00060780A HEZ O X HEAT INSULATOR LH 1

7 |TA00060781B Bt Z Ot XBIR WINDSHIELD ASS'Y, RH 1

7 |TA00060781A b Z Ot X SR HEAT INSULATOR RH 1

8 |26117-100652 |SZU=E |2t2E 4

9 [26716-100002 SZHE Nut, Hexa (®10) 4 |M10XP15

10 |22217-100000 ATEIQLM WASHER, SPRING (® 10) 4 |M10

11 [22127-100000 Etelet WASHER, PLAIN (® 10) 4 |M10

12 | TA00063767B L2 F2(R) GLASS, WINDSHIELD 1

12 | TA00063767A L2 F2(F) GLASS, WINDSHIELD 1
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G04020

5835R(AC02113)

(DASH BOARD)

Year/Month

2022-12-15
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G04020 Year/Month
(DASH BOARD)
5835R(AC02113) 2022-12-15
z4| HEZHD Z g Z g + 72 bl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 [TA00045407C RN = DASH BOARD 1
1 [TA00045407B e DASH BOARD 1
1 [TAO0045407A e DASH BOARD 1
2 |TTD7090000B4 | (+)XF S20| BT LpAp | CRO RECESDHEADTAPRIRG 4 |Msx16
2 | TTD7090000A4 (+)X} 20| BE LA} CROSSRECESSEDHEADTAPPINGSCREW | 8 [M5X16
2 |TTD7090000C4 | (+)AF S20| BT LpAp | CRO RECESDHEADTAPRIRG 4 |Msx16
3 |26577-060162 (+) AP ZAIZF 2 LEAL screw 6 |M6X1.0X16
4 | TAO0039429A L CAP 6
5 |TA00023577B ZE (™) COLUM COVER(FRONT) 1
5 [TA00023577A AEAHH(F) COLUMN COVER(FRONT) 1
6 |TA00058170B ZY AH(Z) COLUMN COVER R 1
6 |TA00058170A ZY AH(Z) COLUMN COVER R 1
7 |TTD7110000A4 AIE LH{E NS5008 SPEEDNUTNS5008 6 [0.7TX17X55
7 |TTD7110000C4 |ALIE H{E 5008 SPEED NUT NS5008 6 |0.7T
7 [TTD7110000B4 AIE HE 5008 SPEED NUT NS5008 6 |0.7T
8 |TA00001511B O (2RI E) TAMPION 1
8 | TAOOO01511A O (A2 TN E) TAMPION 1
9 |TA00057208B = ot xst HEAT INSULATOR ASS'Y 1
9 |TA00057208C = ot xst WINDSHIELD ASS'Y 1
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Year/Month

2022-12-15

(SIDE-VIEW MIRROR)

G04030

5835R(AC02113)
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G04030 Year/Month
(SIDE-VIEW MIRROR)
5835R(AC02113) 2022-12-15
= 2EEHz =3 =3 =2 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)
1 | TCF5170000B3 4 0f 2 SIDE MIRROR 1
2 |TA00058241B BHO| 2| A H| O] REARVIEW MIRROR 1
2 |TAO0058241A BHO| 2| A H| O] BACKMIRROR STAY 1
3 [TT01140000B4 AT 2RI (TAIA) SPRINGWASHER 1 |M12
3 [TTO1140000A4 AT RN (TAIA) SPRINGWASHER 1 |M12
4 [26367-100002 263,ALL I E(RLIAY NUT,HEXAGONFLANGE 1 [M10X1025
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G04062

5835R(AC02113)

(SUB STEP)

Year/Month

2022-12-15
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G04062 Year/Month
(SUB STEP)
5835R(AC02113) 2022-12-15
Gl REHD =3 =93 + H|2
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)
TA00063712A Bagta xehEh STEP ASSY 1
TA00062802A R g e ES)) FOOTASM 1
TA00063711A N D) STEP ASSY 1
TA00062804A BERLUTRSHR) FOOTASM 0
26106-080222 SLA4EUXEZE SCREW, HEX FLANGE HEAD CAP 8 | M8X1.25X22
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G04070

5835R(AC02113)

(DRIVER'S SEAT)

Year/Month

2022-12-15
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22217-080000

WASHER, SPRING (® 08)

G04070 Year/Month
(DRIVER'S SEAT)
5835R(AC02113) 2022-12-15
sl EREHS E 3 z 3 ~z| @ Ikl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |TA00058701C SEAT ASS'Y 1
1 |TAOO058701A SEAT ASSY_A5800 1
1 [TA00058701D SEAT ASS'Y 1
2 | TA00057526B A EEZ A= BRACKET ASS'Y, SEAT 1
2 | TA00057526C AEEZ A= BRACKET ASS'Y, SEAT 1
3 |26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 8
4 |26656-080002 HHEMS8 CAP NUT M8 4
5 [TA00057183) m e = FRAME ASS'Y 1
5 [TA00057183F Q =3t FRAME ASS'Y 1
5 [TA00057183I ooy =g FRAME ASS'Y 1
5 [TA00057183E ooy =g FRAME ASS'Y 1
5 [TA00057183G Q =3t FRAME ASS'Y 1
6 |TA00061843A HH COVER,RUBBER 2
7 |TB26070000B4 (1) PLUG11 1
8 4
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G04081 Year/Month
(FENDER COVER LH)
5835R(AC02113) 2022-12-15
= HEEHT =3 =3 %= H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)
1 | TA00028691D LH 2H F=HH LH LEVER COVER 1
1 | TA00028691C LH 2H F=FHH LH LEVER COVER 0
1 | TA00028691E LH 2H F=FHH LH LEVER COVER 1
2 |26106-060142 SZLEUXEE BOLT 8
2 |26106-060142 SLAEUHXEE BOLT 7
2 |26106-060142 SLEUHXEE BOLT 9
3 | TA00022034A 7to|lEng GUIDE 1
4 |TA00022033B =Xt= g 0|3 7t0| Ewt GUIDE PALTE, PARKING BRAKE 1
4 | TA00022033A FAtEgolavto| =1t GUIDE PALTE 1
5 [26023-040202 OFM Z & i H| BHS LEAHSW +PW) SCREW,CAPTIVE WASHER CAP 6
6 |HA00000152A o ZE POWER CODE 1
6 |HA00001907A O T E (') POWER SOCKET 1
7 | TA00062022A D2y RUBBER COVER 3
8 | TA00062020A Doy RUBBERCOVER 1
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G04082 Year/Month
(FENDER COVER RH)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 | TA00057472A RH 2t = 7{H] RH COVER, MAIN LEVER 1
2 |TA00057473A SCVAHH COVER, SCV 1
3 |26106-060142 SLEUX=ZE BOLT 6 |M6X1.0X14
4 [TTD7090000B4 | (+)AF SE20] 4T LpAp  [CROS RECESEDHEAD TAPPING 4 |Msx16
4 |TTD7090000A4 (+)X} 20| BE LA} CROSSRECESSEDHEADTAPPINGSCREW | 4 | M5X16
4 [TTD7090000C4 | (+)AF SE20] B LpAp [0S RECESEDHEAD TAPPING 4 |Msx16
5 |TTD7110000B4 AIE {E 5008 SPEED NUT NS5008 4 07T
5 |TTD7110000A4 |AL|E L{E NS5008 SPEEDNUTNS5008 4 [0.7TX17X55
5 |TTD7110000C4 AI|E {E 5008 SPEED NUT NS5008 4 07T
6 |TA00062022A e RUBBER COVER 8
7 |TA00062432A DEORH(SCV) RUBBER CAP(SCV) 1
7 |TA00062432A DEORH(SCV) RUBBER CAP(SCV) 2
8 |TA00062586A neg RUBBER 1
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G04090

5835R(AC02113)

(FENDER)

Year/Month

2022-12-15
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G04090 Year/Month
(FENDER)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 [TAO0069753A AGLH FENDER LH 1

1 [TAO0069603A A4 LH FENDER LH 1

2 | TA00069755A 2 HRH FENDER RH 1

2 | TAOOO57528A 2 RH FENDER RH 1

2 | TA00069755B 2 HRH FENDER RH 1

3 | TA00044175B 2 X| K| CH(Z=h FENDER SUPPORT(LH) 1

3 |TA00044175A 2 X| K| CH(Z=h FENDER SUPPORT(LH) 1

4 [TA00044180B 2 HX| K| CH(S) FENDER SUPPORT(RH) 1

4 |[TA00044180A 2 HX| K| CH(S) FENDER SUPPORT(RH) 1

5 [TA00044025C 2l sHEEHEh LOWER-BRACKET, FENDER(L) 1

5 [TA00044025B A H sHEZHE LOWER-BRACKET, FENDER(L) 1

5 [TA00044025A A H sHEZHED LOWER-BRACKET, FENDER(L) 1

6 |TA00044026B AH SHEIHR) LOWER-BRACKET, FENDER(R) 1

6 | TAOD044026A QL SHEEHR) LOWER-BRACKET, FENDER(R) 1

6 |TA00044026C A SHEEHSR) LOWER-BRACKET, FENDER(R) 1

7 | THA4903000A9 FHEEMS8*30 CUSHION BOLT 2

8 |26367-060002 EUXHE Nut, Hexa (P6) 10 [M6XP1.0

9 [TA00058166B SCVA|0|& #HHY COVER, SCV CABLE 1

9 [TA00058166A SCV#A|0|& #HH COVER, SCV CABLE 1

10 [26106-060162 SL4EUHX EE HEXFLANGEBOLT 4 |M6XP1.0X16
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G04100 Year/Month
(MAT)
5835R(AC02113) 2022-12-15
=4 REFHD 9 9 2| 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |TA00057254B Eeuli 1= MAT, FOOT 1
1 |TAOO057254A Eeuli 1= MAT, FOOT 1
1 |TAO00057254C Eugi 1= MAT, FOOT 1
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G04120

5835R(AC02113)

(ROPS FRAME)

Year/Month

2022-12-15
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G04120 Year/Month
(ROPS FRAME)
5835R(AC02113) 2022-12-15
=4 HEUHD g g T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [TAO0061768B ROPSZ=gH(US) ROPS ASS'Y(US) 1
1 [TAO0061768A ROPSZ=gH(US) ROPS ASSY(US) 1
2 |TA00061250B o dxst RH MID FRMAE ASS'Y, RH 1
2 |TA00061250A S dxe RH MID FRMAE ASS'Y, RH 1
3 | TA00061249A oy =zt LH MID FRMAE ASS'Y, LH 1
3 |TA00061249B oy =zt LH MID FRMAE ASS'Y, LH 1
4 |TTE7010000A4 AT SNAPPIN 2
4 |TTE7010000C4 A SNAP PIN 2 |D3.2
4 |TTE7010000B4 AT SNAPPIN 2 |D3.2
5 |TAO0060593A == REFLECTOR 2
6 | TA00047305B U-NUT 2
6 | TA00047305A U-NUT 2
7 | NTF8400000B3 ROPSPIN 2
7 | NTF8400000A3 ROPSPIN 2
8 |26716-120002 HEXA NUT295 2 |M12X1.75
9 |26116-180902 BOLT 2 |M18X90
10 [26116-120504 BOLT 2 |M12X1.75X50
11 122137-180000 WASHER, PLAIN (¢ 18) 4
12 22217-140000 = WASHER, SPRING (& 14) 8 |[M14
13 [26116-140452 E BOLT 8 | M14X2X45
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G05020

5835R(AC02113)

(TOP LINK)

Year/Month

2022-12-15
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G05020 Year/Month
(TOP LINK)
5835R(AC02113) 2022-12-15
Wl REHD 9 9 S 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
TA00059172B =3z TOP LINK ASS'Y 1
FTE6130000C4 s HEAD PIN 1
TJ30110000D4 E R el RINGPINASS'Y 1
TAO0060121A ZI(EYT HOOK 1
22157-080000 HtM8(CHY) WASHER, PLAIN (@ 08) 2
26716-080002 FLUHE NUT,HEX (D8) 1 [M8xP1.25
26347-080002 UHE Unut 1 [M8XP1.25
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G05030 Year/Month
(LOWER LINK)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [TA00043148D stE &3 5 a)Z1(Zh BRACKET, LOWER-LINK(L) 1
1 [TA00043148C stE &3 -5 a)ZI(Zh BRACKET, LOWER-LINK(L) 1
2 | TA00043149D SHEE I A ZI(L) BRACKET, LOWER-LINK(R) 1
2 | TA00043149C SHEE I EaZI(]) BRACKET, LOWER-LINK(R) 1
3 |TA00061614B SHEE 3 XBHAD LINK ASS'Y LH, LOW 1
3 |TA00061614A SHEE 3 XBHAD LINK ASSY LH, LOW 1
4 |TA00061615B SHEE I XTHR) LINK ASS'Y RH, LOW 1
4 |TA00061615A SHEE I XTHR) LINK ASS'Y RH, LOW 1
5 |TH19170000B4 FU=E 16 [M12X32
5 |TH19170000A4 EEZEEZ109) BOLT 16
5 |TH19170000C4 FU=E 16 [M12X32
6 |22217-120000 AZRQLN WASHER, SPRING (@ 12) 16 |M12
7 |TB44360000B4 =E BOLT 2
7 | TB44360000A4 HEZE BOLT 2 | |Z427X110
8 |22217-160000 ATEQIM WASHER, SPRING (® 16) 2 |M16
9 |26736-160002 S =NUT HEXNUT 2 |M16XP1.5
10 | FTFO100000B4 HA el n™m FIXING PIN, CHECK CHAIN 2
10 | FTFO100000A4 Ml ™o FIXING PIN, CHECK CHAIN 2
11 | TAOO059528A i 2 BEX] AT 16 SNAP PIN 2
12 | FTFO090000C4 Aol = PIN, CHECK CHAIN 2
12 | FTFO090000B4 Aol m PIN, CHECK CHAIN 2
12 | FTFO090000D4 Hx ol m PIN, CHECK CHAIN 2
13 | TAOO049405A X =2-Ht CHECK BAR 2
13 [ TA00049405C X =2-Ht CHECK BAR 2
13 [TA0O0049405B X =2-Ht CHECK BAR 2
14 [22417-400360 SE(Eg) PIN , COTTER (4-36) 2 |D4ax36
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G05051 Year/Month

(LIFT LINK LH)
5835R(AC02113) 2022-12-15
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G05051 Year/Month
(LIFT LINK LH)
5835R(AC02113) 2022-12-15
v REHS Z g E g + 4 Hl 2
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |TA00057763A 2| ZEIZTTHL) LIFT LINK ASS', LH 1
1 |TA00057763B 2| ZEIZTTHL) LIFT LINK ASSY, LH 1
2 |TJ30110000B4 g RINGPINASS'Y 2
2 |TJ30110000A4 RING PIN RING PIN 2
2 | TJ30110000D4 uxgt RINGPINASS'Y 2
3 | FTE7300000D4 BZEQQI T Lift Yoke Pin 1
3 | FTE7300000A4 BZEQQI T Pin.Lift York 1
3 | FTE7300000C4 BZEQQIH Lift Yoke Pin 1
3 | FTE7300000E4 B ZEQQIH LIFT YORK PIN 1
3 | FTE7300000B4 BZEQ3H Lift York Pin 1
4 |FTE7300200B4 AET STOPPER 1 16.0T
4 |FTE7300200C4 AET STOPPER 1 16.0T
4 |FTE7300200A4 AE Stopper 1 16.0T
5 |TA00037125C HEIZEET) PIN, LIFTLINK 1
5 |TA00037125E HEIZEET) PIN, LIFTLINK 1
5 |TA00037125B HEIZEET) PIN, LIFTLINK 1
5 |TA00037125D HEIZEET) PIN, LIFTLINK 1
5 |TA00037125F HEIZEET) PIN, LIFTLINK 1
5 |TA00037125A HEIZEET) PIN, LIFTLINK 1
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GO05052 Year/Month
(LIFT LINK RH)
5835R(AC02113) 2022-12-15
2
i
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G05052 Year/Month
(LIFT LINK RH)
5835R(AC02113) 2022-12-15
v REHS Z g E g + 4 Hl 2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 [TA00058806B E|ZEITTHR) LINK ASS'Y(R),LIFT 1
1 [TAO0058806A E|ZEITTHR) LINK ASS'Y(R),LIFT 1
1 [TA00058806C E|ZE I TTHR) LIFT LINK ASS'Y, RH 1
2 |TJ30110000D4 E R el RINGPINASS'Y 2
2 |TJ30110000A4 RING PIN RING PIN 2
2 |TJ30110000C4 R EN=l; RINGPINASS'Y 2
2 |TJ30110000B4 R EN=l; RINGPINASS'Y 2
3 |FTE7300000F4 ZZE @23 LIFT YOKE PIN 1
3 |FTE7300000E4 ZZEQe3H LIFT YORK PIN 1
3 |FTE7300000G4 ZZE @23 LIFT YOKE PIN 1
4 |FTE7300200C4 AET STOPPER 1 [6.0T
4 |FTE7300200B4 AET STOPPER 1 [6.0T
4 |FTE7300200D4 AEH STOPPER 1 [6.0T
5 [TA00037125F Hezelda) PIN, LIFTLINK 1
5 [TA00037125C HezeElda) PIN, LIFTLINK 1
5 [TA00037125E HezeElda) PIN, LIFTLINK 1
5 [TA00037125D HezeElda) PIN, LIFTLINK 1
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Year/Month
2022-12-15

(LIFT CYLINDER)

G05060
5835R(AC02113)
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G05060 Year/Month
(LIFT CYLINDER)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 [TA00044531B 2| ZEMBIZTHZh LIFT CYLINDER ASSY 1

2 | TA00044532B E|ZEMEBIHZTH D) LIFT CYLINDER ASSY 1

3 | TA00042992C g ogHE CYLINDER PIN 2

3 | TA00042992B g g CYLINDER PIN 2

4 126106-100202 SLEUX=ZE HEX BOLT, (10-20) 2 |M10XP1.5X20

5 |TA000591208B g # CYLINDER PIN 2

5 |TAO0059120A g # CYLINDER PIN 2

5 |TA00059120C g # CYLINDER PIN 2

6 |TJ30110000D4 E R el RINGPINASS'Y 2

6 |TJ30110000A4 RING PIN RING PIN 2

6 |TJ30110000C4 R el RINGPINASS'Y 2

6 |TJ30110000B4 R el RINGPINASS'Y 2

7 | TA27160000B4 Jdg|aLE NIPPLE 2 |M6xXP1.0

7 | TA27160000A4 Jdg|AaLE GREASE NIPPLE 2 |M6xP1.0

7 | TA27160000C4 Jdg|aLE NIPPLE 2 |M6xP1.0

8 [TA00044648A SUTAEIZEAEIH) HYD-HOSE(LIFT-CYLINDER) 2
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G05070 Year/Month
DRAWBAR
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)

1 | TA00042977E E=Z2H} 8|X| 22|zl DRAWBAR HITCH BRACKET 1

1 [TA00042977D L H} S|X| B2zl DRAWBAR HITCH BRACKET 1

2 |TA00044117D E2H} X|X|CH(R) DRAWBAR BRACKET(R) 1

2 |TA00044117C = E—?— Ht X| X|CH(S) DRAWBAR BRACKET(R) 1

3 | TA00044116C E 224t X|X|CH(=h DRAWBAR BRACKET(L) 1

3 |TA00044116D 2Hb X|X|CH(=h DRAWBAR BRACKET(L) 1

4 | TA00042974C EZ2H} DRAWBAR 1

4 |TA00042974D EZ2H} DRAWBAR 1

5 |TA00042975C S2H|A CLEVIS 1

5 |TA00042975D S2H|A CLEVIS 1

6 | TA00044506B S7H2 E (M14XP2.0X39) BOLT(M14X2.0X35) 6

6 | TA00044506A S7H2 E (M14XP2.0X39) BOLT(M14X2.0X35) 6

7 | TA00060910B iR K] A KNS SNAP PIN 2

7 | TA00060910A iR X A KNS SNAP PIN 2

8 |TJ30110000C4 R EN=l; RINGPINASS'Y 2

8 |TJ30110000B4 R el RINGPINASS'Y 2

8 |TJ30110000D4 E R eyl RINGPINASS'Y 2

8 |TJ30110000A4 RING PIN RING PIN 2

9 | TA00038245A EEH 1 PIN 1

9 |TA00038245C EEH n¥H DRAWBAR PIN 1

9 |TA00038245B EEH n¥H DRAWBAR PIN 1

10 [TA00038252C Fed PIN 2

10 [TA00038252B Feu PIN 2

10 [TA00038252A Feu PIN 2

11 [TA00033328B S| K| PIN 1

11 [TAO0033328A S| K| PIN 1

12 [TAOO019061A 28 E(M16XP2.0X50) BOLT 2

13 [26013-140302 M- FZLEE(+SW) |BOLT(+SW) 6 [M14X2.00X03

14 22217-160000 ATEQIM WASHER, SPRING (® 16) 2 |M16

15 |22217-140000 AZ QM 14 WASHER, SPRING (& 14) 6 |M14

16 |22127-140000 Z21212tM14 WASHER, PLAIN (@ 14) 4 |M14
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G05090 Year/Month
(PTO COVER)
5835R(AC02113) 2022-12-15
= HEEHT =3 =3 =2 4 H| 20
(NO) (PART NO) (PART NAME (PART NAME) Q) (SPEC) (REMARK)
1 |TA00043001C PTO 7{H{ =3} COVER ASSY, PTO 1
1 |TA00043001D PTO HH =gt COVER ASS'Y, PTO 1
2 126106-060162 FZEUX| EE HEXFLANGEBOLT 2 | M6XP1.0X16
3 126013-100352 sE Bolt, Hexa (10-35) )
4 |TA00046868A  |PTOZS7H COVER, PTO 1
4 [TT80030000A3 P.T.OAH P.T.OCOVER 1
4 [TA00046868B PTO=7{H COVER, PTO 1
5 [26367-080002 259, SZLAEUX|HE HEX FLANGE NUT (®8) 2

M8XP1.25
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HO1030 Year/Month
(BATTERY)
5835R(AC02113) 2022-12-15
= 2EEHz =3 =3 =2 4 H|
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |26023-060162 QA Z B H| B2 LEAKSW+PW) Screw, (6-16) 4 |mex16
2 |HA00000415A NFEHH 2| A O] &(-) BATTERY CABLE () 1
3 |TCD5270000C4  |HHE{2| #HO|2(+) CABLE(+) 1 |NONE
3 |HA00001866A +#0| 2 + CABLE 1
4 |TA00024221B HHEE| D8 EetE = BRACKET PAD 1 10T
5 |TA00055187B HiE{2| 0™ =afzl =3t BATTERY BRACKET ASS'Y 1
5 [TA00055187A HEZ| 1™ 2e)zl =& BATTERY BRACKET 1
6 |26106-080502 328ALLSZAEUXEE SCREW,HEXFLANGEHEADCAP 2 | M8X1.25X50
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H02020

5835R(AC02113)

(COMBINATION LAMP)

Year/Month

2022-12-15
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H02020

26106-080162

.

X2 E8X16

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16

Year/Month
(COMBINATION LAMP)
5835R(AC02113) 20221215
= 2EEHz =3 =3 =g H|
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (REMARK)
1 |HAO00001269A SHIH|HOo|MZR COMBINATION LAMP(R) 1
2 |HAO00001268A SHIH|Ho|MZ| COMBINATION LAMP(L) 1
6 |HA00001757A MO HSEX|A|SZEHE 0| | ReAR COMBI LAMP R 2
7 |TA00061413D EISEX|A|S EEF3 RH BRACKET ASS'Y, LAMP RH 1
7 |TA00061413A EISEX|A|S EEl3 RH BRACKET ASS'Y, LAMP RH 1
7 |TA00061413C EISEX|A|S EEF3 RH BRACKET ASS'Y, LAMP RH 1
7 |TA00061413E HiSEX|A| S E2b2l RH BRACKET ASS'Y, LAMP RH 1
7 |TA00061413B EISEX|A|S EEF3 RH BRACKET ASS'Y, LAMP RH 1
8 |TA00061412D EISEX|A|S HER LH BRACKET ASS'Y, LAMP LH 1
8 |TA00061412A EISEX|A|S HER LH BRACKET ASS'Y, LAMP LH 1
8 |TA00061412C HISEX|A|S HER LH BRACKET ASS'Y, LAMP LH 1
8 |TA00061412E EISEX|A|S HER LH BRACKET ASS'Y, LAMP LH 1
8 |TA00061412B BISEX|A|S HER LH BRACKET ASS'Y, LAMP LH 1
9 ER 4
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H02032

5835R(AC02113)

(WORK LAMP)

Year/Month

2022-12-15
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H02032 Year/Month
(WORK LAMP)
5835R(AC02113) 2022-12-15
=t HEEHT =3 =3 - 4 H| 31
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
1 |HA00001839B TS (29K LHH) LED WORKING LAMP 1
17 [HAOO001839A LED HYS (291X EHF) LED WORKING LAMP 1
2 |TA00057534C AS =2zl BRACKET, LAMP 1
2 |TA00057534B AS =2zl BRACKET, LAMP 1
2 |TA00057534A AS =2zl BRACKET, LAMP 1
3 [26106-080102 ZAX|EE SCREW,HEXFLANGEHEADCAP 2
4 |26557-060352 [+]AHS HH[ZF2 LEAL SCREW,+GROOVE 1 |M6XP1.0X35
5 |TZB9440000A3 |ZY7|AHYE=T TRAILERSOCKET 1
6 |26106-080122 SZLEUXNEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
7 |26106-080122 SZLEUXEE Bolt, Hexa (8-12) 1 |M8XP1.25X12
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HO3000

(HARNESS)
5835R(AC02113)

Year/Month

2022-12-15
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HO3000 Year/Month
(HARNESS)
5835R(AC02113) 2022-12-15
= HEEHT =3 =3 = 4 H| 20
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |HAOO000920A Hi M H HARNESS H 1
2 [CQH3120000B4 HiM H WIRE HARNESS H 1T [NONE
HAO00001708A A MAl A-ZHiM HARNESS 1
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HO03030 Year/Month

(HARNESS)
5835R(AC02113) 2022-12-15

~f o A7)
JHARNESS Efm_
v [TV,

2

1L /

SENSOR, SPEED 5 '
4WD VALVE

REVERS VALVE
FORWARD VACVE. 9, n
PTOVMVE™ . _a

e

e :::,_ f,f

7 %, : : ] g, ¥
* \\ P ER iy __:. £
!‘ AN SENSOR, FUEL
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HO03030

Year/Month
(HARNESS)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 [HAO0001146A i MG HARNESS G 1
2 |HA00001573B HiMB HARNESS 1
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H03040 Year/Month

(MAIN HARNESS)
2022-12-15

5835R(AC02113)

POWER—~ _rrm,mm&mnf

Eh
-
. o

3.,
A 7 oFr, senso FUELSTOP g CoMBINATIONSMW

T+ "-"_-'J'-r.-

GENERATOR e
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HO03040

Year/Month
(MAIN HARNESS)
5835R(AC02113) 2022-12-15
=¢|  HEHS =3 =3 =g 74 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 [HAO0001776B bl M E(5835) HARNESS A 1
1 [HAO0001776A bl M E(5835) HARNESS A 1
2 | EA00006285C DPF REGEN CONTROLLER DPF REGEN CONTROLLER 1
2 | EA00006285B DPF REGEN CONTROLLER DPF REGEN CONTROLLER 1
2 | EAO0006285A DPF REGEN CONTROLLER DPF REGEN CONTROLLER 1
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H04020

5835R(AC02113)

(RELAY)

Year/Month

2022-12-15
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H04020 Year/Month
(RELAY)
5835R(AC02113) 2022-12-15
W EEUS =y z Y +g| A 4l
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
CA00004121B SXEZJAH|0| FUSIBLE LINK STAY 1
HA00000821B ZEO|RLIE FLASHER RELAY 1
3 |HA00001595A 2oL E(=0D]) FLASHER RELAY 1
3 |HA00000821A Zeo| L E FLASHER RELAY 1
3 |HA00001595B 2oL E(=0D]) FLASHER RELAY 1
4 |FTB9160000A3 =220 GLOW RELAY (12V-70A) 2
5 |HA00000810A ojL 1so &g o] MINI ISO RELAY 2
5 |HA00000810A ojL 1so &g o] MINI ISO RELAY 3
6 |26106-060202 SLUEUX|EE(6*20) HEXFLANGEBOLT 3 |M6X1.0X20
7 |26106-060122 FLUEUXEE HEX BOLT (6-12) 2 |M6XP1.0X12
8 |26557-050102 HHZ|ZQLIA SCREW 2 |M5X0.8X10
9 |HA00001945A ZHEHKN ALARM BUZZER 1
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HO04051 Year/Month
(SWITCH/DASHBOARD)
5835R(AC02113) 2022-12-15
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HO04051 Year/Month
(SWITCH/DASHBOARD)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 [HAO0001107A A 7| ® K5 PANEL K5 1 |H
1 [HAO0001723A A 7| PANNEL 1
1 [HA00001107B A 7| ® K5,A5800 PANEL K5 1 |H
2 |22867-400120 Eff & LEAF4X12 TAPPING SCREW 4X12 6 |M4X12
3 |HAO00001596A SHXNEEEE VOLUME 1
4 |HA00000973B AWD A 2K 4WD SWITCH 1
4 |HAO00000973A AWD A QK| 4WD SWITCH 1
5 |HA00001317B FIA K| =8t KEY SWITCH ASS'Y 1
5 |HAO00001317A FIAY K| =8t KEY SWITCH ASS'Y 1
5-1 |HA00002184A Key Set (T4 KM) KEY SET 1
6 |HAO0000067A SH|4|o| A LIX| 2 COMBINATION SWITCH 1
7 |HA00001310A HI &S 22K HAZARD S/W 1
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Year/Month

2022-12-15

H04052

5835R(AC02113)

(SWITCH/FENDER)
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H04052 Year/Month
(SWITCH/FENDER)
5835R(AC02113) 2022-12-15
M| REHD =9 i 4 ol
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)
HA00001584B CONTROL LEVER 1
HAO00001584A CONTROL LEVER 1
HAO00001350A PTO 29%| ( PTO SWITCH 1
HAO00001350B PTO 29%| ( PTO SWITCH 1
HAO00001225A PTO SWITCH 1
HA00001225B PTO SWITCH 1
HAO00001561A SWITCH 1
HAO00001562A SWITCH 1
HAO00001517A A REGEN S/W 1
TA000473208B ALK CAP, SWITCH 1
TA00047320A ALK CAP, SWITCH 1
TAO00000416A 2RE REMOTE SWITCH 1
26367-060002 EHUx Nut, Hexa (®6) 2 |M6XP1.0
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HO04070

5835R(AC02113)

(CONTROLLER ASSY)

Year/Month

2022-12-15
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H04070 Year/Month
(CONTROLLER ASSY)
5835R(AC02113) 2022-12-15
el REEHS 49 49 g 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [HAOO001809A AS8001EE{(YAF) CONTROLLER 1
2 |TA00062510B 7AEEZ Eg|2 BRACKET, CONTROLLER 1
2 |TA00062510A 7HAEEZ Eg|2 BRACKET, CONTROLLER 1
3 |126106-060162 FLUEUX| EE HEXFLANGEBOLT 4 |M6XP1.0X16
4 |26106-080252 SZEUWHXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X25
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H04090

5835R(AC02113)

(HORN)

Year/Month

2022-12-15
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H04090 Year/Month
(HORN)
5835R(AC02113) 2022-12-15
ad| HEWHS 243 4 H|2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |HAOOO00929A Z(E11) HORN
2 |TA00001332B SIMEEE M6 INSERT BOLT(M6)
2 |TA00001332A SIMEEE M6 INSERT BOLT(M6)
2 |TA00001332C SIMEEE M6 INSERT BOLT(M6)
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HO04110

5835R(AC02113)

(HITCH SENSOR)

Year/Month

2022-12-15
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HO04110 Year/Month
(HITCH SENSOR)
5835R(AC02113) 2022-12-15
cu| mEds Z o z g +z| 4 43
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 |HAOO000927A 2| Z E M A{(LUXEN5) LIFT SENSOR 1
2 |26106-080162 EHX|=E8X16 SCREW,HEXFLANGEHEADCAP 2 |M8XP1.25X16
3 | TA00043161B ZZEMA B2zl LIFT-SENSOR BRACKET 1
3 | TA00043161A ZZEMAN B2zl LIFT-SENSOR BRACKET 1
4 [26023-040122 SCREW4X12 SCREW 4X12 2
5 [TA00043213A Aol M A 227l DRAFT-SENSOR BRACKET 1
5 [TA00043213B Aol M A 227l DRAFT-SENSOR BRACKET 1
6 |HA00000850B AN AN DRAFT SENSOR 1
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102010

5835R(AC02113)

(TOOL BOX)

Year/Month

2022-12-15
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102010 Year/Month
(TOOL BOX)
5835R(AC02113) 2022-12-15
Fll HEE4Hs =3 =49 2 4 H| 0
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |TAOO053601A ST TOOL BOX 1
2 | TA00060075C SFEI™HZI =T BRACKET ASS'Y, TOOL BOX 1
2 |TA00060075B SFEI™HZI =T BRACKET, TOOL BOX 1
3 |26106-080162 EZWX| =2 EBX16 SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X16
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103020 Year/Month
(LABEL)
5835R(AC02113) 2022-12-15
St
30 no use,
| —

CONNECT THE LEFT l
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WHILE
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103020

5835R(AC02113)

(LABEL)

Year/Month

2022-12-15

Gl 2EHD

P

(NO) (PART NO)

ol
02

<
>
po
>
<
T

o

= 3

(PART NAME)

+
0!

(QTY)

7
(SPEC)

H|

(REMARK)

15 [TAO0061145A

N
H
o
02
Ho

rkE

DECAL, FR

16 |TZE4330000B4

[>irX
oF:i |
e s

doip

bas

MARK, MAIN SWITCH

NONE

17 [TA00040441A

o)

]

NAME PLATE, 4WD

18 [TA00026342C

P
o

[>
Jm
ol

r

NAMEPLATE

19 [TA00072303A

b

I-II
o

-
7
o
o
1>
ol]

re

NAME PLATE

20 |NTE5210000C4

[F)
2

NAMEPLATE, SAFETY

0.05T

21 |NTE5220000C4

oot:

NAMEPLATE,DANGER

0.05T

22 | TZE4100000B4

e

=)
E_l
na
o]
rE

LABEL,BRAKEPEDAL

0.05T

23 | TZE5130000C4

|0

NAME PLATE, CAUTION

NONE

24 | TZE4190000D4

NAMEPLATE, FEED FUEL

NONE

25 | TZE5110000C4

MANE PLATE, START

NONE

26 | TA00026802A

NAME PLATE, STOP VALVE

27 | TAO0072307A

Hif|>imidyioR: ©ioRio0R
>immido: [oirH: [UirHirk

otidoi [>impi4Ni|midoion

>ipQimido
05 i mEine: o

NAME PLATE

28 | TAO0063051A

COVER

29 | TAO0067335A

SCV LEVER NAME(TPORT)

30 | TAO0067336A

SCV LEVER NAME(5835)

AilAaliaiaiaiaiaiaiaiaiaialialialaloa
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103021

5835R(AC02113)

(LABEL)

Year/Month

2022-12-15

TZE413000084 N
6

. =
_-:mwmwmm.“.um.
O by 1 kO i
o gy

(A CAUTION

1O AVOD PERSONAL BULFTIOPERATING ON SLOPES)
1 M 303canang 3 S00e. THNVEr RENGAGE T CAAE OF ST Mvers
o newra
Do 1 Couks A e BN K0 SO U Gt o e
ospaciaty

10

31

TOAVOID PERSONAL INJURY:

1. Attach pulled or towed loads to

the drawbar only.

2. Use the 3-point hitch only with
equipment designed for 3-point
hitch usage.

TIEH1 2000084
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103021 Year/Month
(LABEL)
5835R(AC02113) 2022-12-15
cu| 2EUs Exe Exe ~z| 4 83
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 |TAO0072626A 2 U EHE(5835R) NAMEPLATE, BONNET(5835R) 2

2 |TZE5140000B3 SHAFA| A 0T NAME PLATE, DOWN LOAD 1 |NONE

3 | TA00061573A e | RUBBER COVER 1

4 |TAO0061149A PTO 1THH T NAME PLATE, PTO(1) 1

5 |TZE4130000B4 A= Hu LABEL,DIFFERENTIAL 1 |NONE

6 |TZE5170000C3 ROPSZA 1 Hm NAMEPLATE, ROPS CAUTION 1 [NONE

7 |TZE5180000C4 S| ™M F= ol B ut NAME PLATE, REVOLUTION 1 |NONE

8 |TZE5770000B3 Z=O|HTh(H|Eh MARK,WARNING 1 |NONE

9 |TZE516000083 OFM Z= ol NAME PLATE, SAFETY 1 |NONE

10 | TAO0059067A ZOHIHZAE|Z L0k PROPOSITION 65 WARNING LABEL 1 1

11 |NTE5150000C4 |ZIOHIHOIHHME) NAMEPLATE, SEATBELT 1 10.05T

12 | TZE5120000B4 PSRN L s NAME PLATE, EQUIP 1 |NONE

13 | TAO0015596B PTOZ L HI PTO WARNING PLATE 1 [0.05T

14 | TAO0072205A 24 EHE(TYM,60) NAME PLATE_TYM 2

31 | TAO0O070567A ECORH Tt NAME PLATE, ECO 2




